1y [ ER HAAY 8B

Throttle Control Mechanism

@\ ’l




1 T IER MM B AR Throttle Control Mechanism

J¥5 Ser.No. {85 Part No. B NG Name & Specifications HiE Quantity] v Remarks
1 81B.30.120 FIHTFWE Plastic handle 1
2 300.20A.109 T-HEH hand lever 1
3 300.20A.117-1 ¥ 7 b Rubber band 1
4 300.20A.103 ERIAT Joy stick 1
5 300.20A.013 BN SR EAT Bracket, joy stick 1
6 GB/T879.1-2000-4x16 |4 4x16 Slotted spring pin 4x16 3
7 300.20A.016-1 R A Rocker 1
8 GB/T6170-2000-M6 IEEEM6 Hex. Nut M6 3
9 GB/T5783-2000-M6x55( 12 {4 M6x55 Hex. head bolt M6x55 1
10 300.20A.111 JEE B Friction disc 2
11 300.20.104 R Big washer 2
12 300.20A.105 S Disc spring 1
13 GB/T95-2002-10 HPE 10 Plain washer10 1
14 GB/T6181-2000-M10 |#2£E M10 Hex. castle nut M10 1
15 GB/T91-2000-2.5x28 |442.5X 28 Split pin 2.5x28 1
16 300.20A.108 X CID Bracket (II) 1
17 |GB/T91-2000-2x16  |442x16 Split pin 2x16 8
18 GB/T6170-2000-M8  [#ZK}MS Hex. Nut M8 4
19 GB/T93-1987-8 P58 Spring lock washer 8 5
20 300.20A.107 B Bracket 1
21 GB/T5783-2000-M8x20| 1242 M8x20 Hex. head bolt M8x20 1
22 300.20A.014 T I &1 Pull-thread, hand throttle 1
23 GB/T97.1-2002-8 ] 8 Plain washer 8 4
24 GB/T5783-2000-M8x35| I 4 M8x35 Hex. Head bolt M8x35 1
25 300.20A.110 S Collet 1




1 TGP M Ak Throttle Control Mechanism

J¥'5 Ser.No. 85 Part No. EA eI Name & Specifications % Quantity] 7 Remarks
26 GB/T923-1988-M10  [#ZH}E M10 Hex. acorn nut M10 1
27 GB/T5783-2000-M8x 16|14 M8 X 16 Hex. head bolt M8x16 1
28 300.20A.101 e Cushion sleeve 1
29 300.20A.012 T AL B S Accelerograph transmission shaft 1
30 300.20.012 PRSI Rocker 2
31 400B.20.012 TNEDREWCSEEs Throttle pull-rod 1
32 GB/T882-1986-B6x22 |4#ilIB6X22 Clevis pin with head B6x22 2
33 200.20.101 RN Connect clevis 2
34 GB/T97.1-2002-6 HJH 6 Plain washer 6 5
35 400-6.20.011-1 I T 1A RS A Foot Pull rod, throttle 1
36 550.20.015-1 PRSI Rocker 2
37 GB/T879.1-2000- 5x20 |44 5x20 Slotted spring pin 5x20 2
38 550.20.122-1 13 Torsion coil spring 1
39 550.20.121-1 IS bracket 1
40 GB/T5783-2000-M8x25( i M8 X 25 Hex. head bolt M8x25 2
41 254-5.20A.021 JEI 1 S AT AR S A Pull-rod, pedal axes 1
42 354-5.20.011 T RS A Throttle lever 1
43 550.20.120-1 HRIBE Rubber cap 2
44 GB/T6172.1-2000- M8 [#ZH} MS Hex. acorn nut M8 2
45 GB/T5783-2000-M8x40|#2 2 M8 X 40 Hex. head bolt M8x40 2




2 Bea R
Clutch

38 37 36 35 (14) (28) 3433 32 (1) 31 30 (8 29 28



2 BAE#ER Clutch

J¥*5 Ser.No 5 Part No. RTINS Name & Specifications H& Quantity
1 400-6.21.013 BN kYD Driven plate ,main clutch 1
2 300.21C.103-1 FEEaRE Pressure plate, main clutch 1
3 300.21C.114-1 LEEEL Y Adjusting bolt 3
4 300.21A.102-2 T 5 3 Disc spring 2
5 300.21C.104 A AR e R A Fixed pressure plate, clutch 1
6 400-6.21.012 PTO & & o8 \BIHL S % Driven plate, PTO clutch 1
7 300.21C.106-1 PTO B§& 4 i Pressure plate , PTO clutch 1
8 GB/T6171-2000- M10x1 IEEE M10x1 Fine thread hex. nut M10x1 4
9 300.21C.113-1 LEEEL Vi Adjusting bolt 3
10  |300.21C.107-1 e E Clutch cover 1
11 GB/T93-1987-10 P 10 Spring lock washer 10 8
12 GB/T5782-2000- M10%x90 12k M10x90 Hex. head bolt M10x90 6
13 300.21C.115 [EIEALE Return spring 3
14 GB/T97.1-2002-10 P 10 Plain washer 10 10
15 300.21C.116-1 AL Main release lever 3
16 300.21B.157 53 BSR4l Clevis pin with head 3
17 GB/T6173-2000-M10x1 PEEE M10x1 Fine thread hex. nut M10x1 6
18 65TNK20 4y B %l & 65TNK20 Release bearing 65TNK20 1
19 300.21C.108 LD Release bearing seat 1
20 300.21C.131 AT R TIR board for safety switch 1
21 GB/T93-1987-6 P56 Spring lock washer 6 1
22 GB/T5783-2000-M6%12 IR M6x12 Hex. head bolt M6x12 1
23 300.21C.132 GARTF R safety switch bracket 1
24 |300.21C.017 HETEAROAR- 5 A1 Pedal weldment 1
25 300.21A.147-2 7 i Extension spring 1




2 I—%‘%%&Ié\}& Clutch
J¥5 Ser.No. {5 Part No. SRR RFNKE Name & Specifications - Quantity
26 JB/T7940.2-1995- 45° M10x1 |yi#f 45° M10x1 Angle grease nipple 45° M10x1 1
27 GB/T882-1986-B10x30 %% B10x30 Clevis pin with head B10x30 1
28 GB/T91-2000- 3x25 FF 4 3x25 Split pin 3x25 2
29 300.21A.148 Pt Sk Rod clevis 1
30 300.21C.020 N BT R Lever release pull rod 1
31 GB/T5783-2000- M10x25  [iZ#4: M10x25 Hex. head bolt M10x25 2
32 280.21.119-1 A B2 B A A Limit stop 1
33 300.21C.133 LEEEL Vi Adjusting bolt 1
34 GB/T6170-2000-M6 2 EE M6 Hex. nut M6 1
35 300.21C.015-A oy B G Release shaft 1
36 300.21C.110 B aantk X Release fork 1
37 GB/T3081-1982- [ -2 PPNz -2 Hot galvanized steel wire I -2 2
38 300.21A.146- 11 SOEMRET 11 Set screw with dog point 11 2
400-6.21.clutch RS as Clutch parts No. 1-14







3 HLIRE A

Frame

JF*5 Ser.No. 5 Part No. TR IR Name & Specifications i Quantity] £7E Remarks
1 404G2-6E.30.011 LSRG AT Frame 1
2 GB/T93-1987-14 P14 Spring Lock washer14 16
3 GB/T5783-2000-M14x35 B2 M14%35 Hex.head bolt M14x35 16 8.8
4 GB/T5783-2000-M16x35 B2 M16%45 Hex.head bolt M16x45 4
5 GB/T93-1987-16 g 16 Spring Lock washer16 4
6 GB/T6170-2000-M16 12 EEM16 Hex .nut M16 4
7 GB/T6170-2000-M10 12 EEM10 Hex .nut M10 4
8 300.47.143 HEL PR Je rubber gasket 3
9 304G2-6.30.110 U A4 U model of bolt 1
10 GB/T5783-2000-M8x%16 IEHEM8x16 Hex.head bolt M8x16 2
11 GB/T93-1987-8 58 Spring Lock washer8 2
12 250.30.116 FHEE B SRR Starting crank gate 1
13 304G2-6.30.013 HULZE AR S A Battery bracket 1
14 GB/T5783-2000-M10x20  [###2M10x20 Hex.head bolt M10x20 4
15 GB/T93-1987-10 #HIE 10 Spring Lock washer10 4
16 304G2-6.30.012-1 [LHE e Sy Gy 08 Assistant weight support 1




4 HIEE T R R (7. 5-16)
Front Drive Wheel (7. 5-16)




4 FrIR BN 5 %(7.5-16)

Front Drive Wheel (7.5-16)

%7 Remarks

%5  Ser.No. 85 Part No. LR SR Name & Specifications | #{& Quantity
1 204.32.011-1 B R Rim , Front drive wheel 1x2
2 GB/T2979-1999-7.5-16 |UKzh%e A i 7.5-16 Tube 7.5-16 1x2
3 GB/T2979-1999-7.5-16 |UKzh%E 4G 7.5-16 Tire 7.5-16 1x2




5 A IR 2 8

Directive Wheel and Drive Wheel

(3) 14 13




5 Ish%e S Drive Wheel

J¥5 Ser.No. {5 Part No. o NG i Name & Specifications HE Quantity] 7 Remarks
1 GB/T96-2002-16 HJH 16 Large plain washer 16 3x2
2 GB/T93-1987-16 4 16 Spring lock washer 16 6x2
3 GB/T6170-2000-M16 I2RE M16 Hex. nut M16 6%2
4 300.34.101-2 IK 5y 6 T Rear wheel ballast 2%2
5 GB/T2979-1999-12.4-24 |UKzh#e4MiG 12.4-24  Tire 12.4-24 1x2
6 GB/T2979-1999-12.4-24 |UKzh#e M /G 12.4-24 Tubel2.4-24 1x2
7 400-6.34.020 A Wheel rim 1x2
8 300.34.103-1 DX ZhEE R AR Wheel disc 1x2
9 200.34.115 oA Attachment bolt 6x2
10 GB/T97.1-2002-14 g 14 Plain washer 14 6x2
11 GB/T93-1987-14 s 14 Spring lock washer 14 6%2
12 GB/T6176-2000-M14x1.5 [#2+£} M14x1.5 Fine thread hex. nut M14x1.] 6%2
13 300.34.102-2 Tic B R AR Bolt for ballast 3x2
14 GB/T97.1-2002-16 HJH 16 Large plain washer 16 3x2







6 Z=5|3E S Clevis Type

J¥*5 Ser.No. 5 Part No. XTI Name & Specifications i Quantity] #57E Remarks
1 300-6.35B.011 7| BRAE G A Drawbar frame 1
2 GB/T91-2000-8x60 i8x60 Split pin 8x60 1
3 GB/T6181-2000-M36x3 |12 £} M36x3 Hex. Nut M36x3 1
4 GB/T97.1-2002-36 e 36 Plain washer 36 1
5 300-6.35B.101 EE] Cushion sleeve 1
6 300-6.35B.013 ERLR G Connect frame 1
7 300-6.35.018 S-S () Hitch pin () 1

300-6.35B.001 e B S (et ) |Clevis Type No. 1-7




7.1 RIS & (D)

Gearbox (A)




7.1 A S H(A) Gearbox(A)

J¥5Ser.No %5 Part No. B NGNS Name & Specifications HE Quantity]  #%v1 Remarks
1 GB/T5783-2000- M10x35 B2 M10x35 Hex. head bolt M10x35 4
2 GB/T93-1987-10 g 10 Spring lock washer 10 10
3 300.37.104-1 — i A Front bearing cover , shaft | 1
4 300.37.105-1 — Iy 2 K A B Bearing cover gasket, shaft | 1
5 JB/T2600-1980-SG35x55x10 |3} SG35%55%10 Oil seal SG35x55x10 1
6 300.37.148-2 — St 7R e Bearing seat , shaft | 1
7 300.37.106-1 — Bl A R A R Bearing seat gasket , shaft | 1
8 GB/T276-1994-6208 Bk 6208 Ball bearing 6208 4
9 300.37.103-A i Nl (1000/540) Input shaft (1000/540) 1
10 300.37.107-2 P MHES) Oil seal 1
11 GB/T894.1-1986-35 k8 35 Circlip for shaft 35 3
12 GB/T277-1994-650307 HhA& 650307 Snap ring ball bearing 50307 2
13 GB/T305-1998-80 1EZh3 80 Snap ring 80 2
14 300.37.102-3 — M WG Constant-mesh gear , shaft | 1
15 200.37.105 TRAEL 11 Thrust washer ,roller 2
16 GB/T309-2000-2.5%x19.8 R 2.5%19.8 Needle roller 2.5x19.8 28
17 300.37.115-1 THh = PURS R 3rd & 4th speed gear , shaft Il 1
18 300.37.116-1 TR TR R 2nd speed gear, shaft Il 1
19 300.37.117-1 “Hh—RhAR 1st speed gear, shaft Il 1
20 200.37.137 —Hh shaft I1 1
21 200.37.120-1 bR A Rear bearing cover , Shaft II 1
22 200.37.208 A Pl Ring gear 1
23 200.37.201 TR Front shim , planet carrier 1
24 200.37.202 TR Planet gear shaft 3
25 200.37.209 AT R Planet carrier 1




7.1 TS B H(A) Gearbox(A)

55 Ser.No X5 Part No. R SRR Name & Specifications & Quantity]  #%vF Remarks
26 200.37.210 T R R ] Splined ring , planet carrier 1
27 200.37.205 ITRERER A Rear shim , planet carrier 1
28 200.37.206 TR 5 Rear cover , planet carrier 1
29 GB/T93-1987-12 HpE 12 Spring lock washer 12 5
30 200.37.212 BAEWE Sliding gear 1
31 GB/T5782-2000-M12x70 12k M12x70 Hex. head bolt M12x70 4
32 200.37.204 TR Shim ,Planet gear 6
33 200.37.203 1T BRI B P Needle bearing retainer 6
34 GB/T309-2000-3x19.8 #E 3x19.8 Needle roller 3x19.8 66
35 200.37.207 ITH K5 Planet gear 3
36 GB/T5783-2000- M10x25 B2 M10x25 Hex. head bolt M10x25 6
37 300.37.152-1 e [R) il A Front bearing cover , counter-shaft 1
38 GB/T3452.1-1992-54.5%3.55 |0/ 54.5%3.55 O-ring seal 54.5%3.55 1
39 GB/T276-1994-6305 hk 6305 Ball bearing 6305 1
40 300.37.149-A 5 1% AL 34 %6 (1000/540)  PTO transmission gear (1000/540) 1
41 GB/T894.1-1986-30 ik 30 Circlip for shaft 30 2
42 300.37.134-1 8 1k AL A PTO transmission shaft 1

300.37.134-1 ) )% AL S (LD PTO transmission shaft 1 Bkt fLAWDH
43 300.37.146-1 o B il A Constant-mesh gaer , counter-shaft 1
44 300.37.145-1 R TR Front spacer sleeve , counter--shaft 1
45 300.37.143-2 v AL =R U R 3rd speed gear, counter-shaft 1
46 300.37.142-1 H ) il o ) g 4 Middle spacer sleeve, counter-shaft 1
47 300.37.140-1 r )l R A 2nd speed gear, counter-shaft 1
48 300.37.138 AMEEEGES Rear spacer sleeve, counter-shaft 1




7.1 ARHAE B (A) Gearbox(A)

J¥*5Ser.No 5 Part No. RTINS Name & Specifications s Quantity]  #%v1 Remarks
49 300.37.137-1 o Rl — A A A 1st speed gear | gear , counter-shaft 1
50 280.37.112 RG] Counter-shaft 1
51 280.37.111 r ) 4l i 2t g 44 P Rear Retaining ring, counter-shaft 1
52 280.37.200 VEECE Yy Adjusting shim 1
53 280.37.201 UGk STy Adjusting shim 1
54 280.37.110 r ) il sl Rear bearing cover , counter-shaft 1
55 GB/T93-1987-8 P 8 Spring lock washer 8 4
56 GB/T5783-2000-M8x25 B2 M8x25 Hex. head bolt M8x25 4
57 GB/T276-1994-6106 ik 6106 Ball bearing 6106 1
58 GB/T893.1-1986-55 $iP8 55 Circlip for hole 55 1
59 300.37.132-1 WG Splined sleeve 1
60 GB/T893.1-1986-28 ks 28 Circlip for hole 28 1
61 GB/T5783-1986-M12x30 BEEE M12x30 Hex. head bolt M12x30 11
62 200.37.111 {RIR4 14 R 14 Pl Retaining ring , reverse gear 1
63 300.37.169-1 (Y ErsE Reverse gear 1
64 200.37.146 {RIRY A R Bush , reverse gear 1
65 200.37.114 TR A 8 1L 43R Thrust ring , reverse gear 1
66 200.37.116 R Reverse gear shaft 1
67 GB/T65-2000-M6x8 25T M6x8 Cheese head screw M6x8 1




7.2 T FES B K (B)
Gearbox (B)




7.2 S B H(B) Gearbox(B)

J¥ 5 Ser.No %5 Part No. SRR B Name & Specifications 3 Quantity] 7 Remarks
1 300.37.128 Hk X Middle shift fork 1
2 300.37.126 VEE B4 Right shift fork 1
3 300.37.129-2 ek S Shaft ,left shift fork 1
4 300.37.127-2 rhl S Shaft , middle shift fork 1
5 300.37.125-2 Ak X Shaft , right shift fork 1
6 300.37.130 i/ Left shift fork 1
7 200.37.211 =3 Shift fork , Hi- low speed range 1
8 450.38.160 T SUE PR EE Positioning spring , shift fork 4
9 GB/T308-2002 HER9.5 Steel ball 9.5 4
10 GB/T97.2-2002 P 10 Plain washer 10 1
11 GB/T93-1987 #HIE 10 Spring lock washer 10 13
12 GB/T6170-2000 ERE M10 Hex. nut M10 1
13 200.37.013-1 BRI AR Gear-shift lever 1
14 GB/T343-1982 AHrAN221.4x160 Cold drawn steel wire ¢1.4x16( 1
15 GB/T75-2000 PRETM8x12 Set screw with dog point M8x 1 2
16 200.37.153 Biih Dust boot 1
17 GB/T5783-2000 BEFEM10%25 Hex. head bolt M10x25 12
18 300.37.114 RS e Seat , gear shift lever 1
19 300.37.112 AR S o Spring , gear shift lever 1
20 300.37.113 RS A A Spring stopper , gear shift lever 1
21 200.37.134 HF s Ao Seat gasket , gear shift lever 1
22 200.37.133 AT FRAAE limit casing ,gear shift lever 1
23 300.37.119 AR A Gearbox cover 1
24 300.37.120 AR A i AT Gasket , gearbox cover 1
25 300.37.155 JE NIRRT Poisitioning screw 3




7.2 ZHEAE B L(B) Gearbox(B)

sk
J¥*5 Ser.No {85 Part No. R SRR Name & Specifications & Quantity] 747 Remarks

26 300.37.150 J&& 5 Bottom cover 1

27 12.37.149 H A5 B el Combined seal washer 2

28 200.38.024 JUIHT A A ik Oil drain plug 2

29 300.37.151 JES it 4R Paper gasket 1

30 300.37.180 IRfLEE Protecting plug , thread hole 10

31 300.37.153-2 B s i £ Clutch shaft bush 4

32 300.37.101-1 AR TR 5 A Gearbox housing 1

33 300.37.154 [ A Parallel pin 2

34 GB/T5783-2000-M12x45 |#f2M12x45 Hex. head bolt M12x%35 10 option

35 GB/T93-1987-12 12 Spring lock washer 12 12

36 GB/T5783-2000-M12x45 |#ZF£M12x45 Hex. head bolt M12x45 2

37 300.37.186 P 43 Paper gasket 1

38 300.37.185 4R Paper gasket 1

39 300.37.131-1 i Inspection opening cover 1

40 GB/T93-1987-6 HJE6 Spring lock washer 6 4

41 GB/T65-2000-M6x12 IRETM6x12 Slotted cheese head screw M6x 4

300.37.001-1 AR T B K Gearbox assembly 1 Gearboxd(A)+Gearbox(B)




8.1 JE & ik (A)
Rear Axle (A)




8.1 JEHr A (A) Rear Axle(A)

¥ Ser.No {85 Part No. TR PR Name & Specifications i Quantity | 457 Remarks
1 300.38.129 F AL ) A HE A Spiral-bevel pinion 1
2 GB/T297-1994-2007111 ) 72007111 Tapered roller bearing 2007111 2
3 GB/T5785-2000-M10x1x30 |14 M10x1x30 Fine pitch hex. head bolt M10x1x30 19
4 300.38.139 BRI Lock piece 6
5 300.38.140 FAL BB [ A Spiral-bevel gear 1
6 300.38.138-1 LE T DA U Differential housing 1
7 300.38.147-1 SRR Shim,half shaft gear 2
8 300.38.141 S Rirsgity Half shaft gear 2
9 300.38.143 AT 25 Planet gear shaft 1
10  |300.38.148-1 FE AR Differential cover 1
11 300.38.144 AT EL A ] o R AT Fixing bolt for planet shaft 1
12 300.38.146 BN Lock piece 4
13 300.38.142 TR Planet gear 2
14 300.38.145-1 TRy Planet gear shim 2
15 GB/T297-1994-7307 W Bhi #7307 Tapered roller bearing 7307 1
16 200.38.104 TALS) Lok e a4 Adjusting shim,spiral bevel pinion 1
17 300.38.135 T B He il e Bearing seat,spiral bevel pinion 1
18 GB/T93-2002-12 |12 Spring lock washer 12 4
19 GB/T5786-2000-M12x1.5x3|iZ#:M12x1.5%35 Fine thread Hex. head bolt M12x1.5x35 4
20 GB/T297-1994-7207 R Bhi #7207 Tapered roller bearing 7207 1
21 300.38.134 FkEE Short spacer sleeve 1 (only for 2WD)
22 200.38.145 A Oil slinger 1 (only for 2WD)
23 200.38.134 B Lock piece 1
24 200.38.130 B R WE R Lock nut 2
25 200.38.131 1HR T Lock washer 1
300.38.016 Ja M 22 A S Differential assembly NO.1-11




8.2 JEA K ik (B)
Rear Axle (B)




8.2 JEMr i H(B) Rear Axle(B)

J¥5Ser.No {85 Part No. EX NGNS Name & Specifications i Quantity %7 Remarks
1 GB/T879.1-2000-6x28 #46x28 Slotted spring pin 6x28 1
2 200.38.020 E N STl PS5 Shift lever,range hi-low speed 1
3 GB/T5783-2000-M8x20 B2 M8x20 Hex. head bolt M8x20 3
4 GB/T93-1987-8 58 Spring lock washer 8 3
5 200.38.113 B e £ Bush,shifter peg 1
6 200.38.111 B\ At Paper gasket,bush 1
7 GB/T3452.1-1992-10.6x2.65| 0% %5 % 5] 10.6%x2.65 O-ring seal 10.6x2.65 1
8 300.38.103 e A P Shifter peg 1
9 300.38.112 b AR AT Paper gasket,upper cover 1
10 300.38.113A-1 Bt Upper cover 1
11 200.38.014A HIANISY5 Dipstick 1
12 GB/T97.2-2002-10 #J# 10 Chamfered plain washer 10 7
13 GB/T93-1987-10 P10 Spring lock washer 10 13
14 GB/T5783-2000-M10x20  [#Z#2M10x20 Hex. head bolt M10x20 7
15 GB/T93-1987-12 HpE12 Spring lock washer 12 44
16 GB/T5783-2000-M12x35  [#ZF2M12x35 Hex. head bolt M12x35 6
17 300.38.114 Ep ) I N2 Paper gasket, lift housing 1
18 GB/T5782-2000-M12x45  [#ZF2M12x45 Hex. head bolt M12x45 5
19 [300.38.101-4 SR A LS Transmission case 1
20 GB/T119.1-2000-B8x22 #iB8x22 Parallel pin B8%x22 4
21 200.38.024 T R S Qil drain plug 1
22 12.37.149 9 A B Combines seal washer 1
23 GB/T898-1988-AM12x35 [} AM12x35 Double end stud AM12x35 23
24 GB/T6170-2000-M12 BRBEM12 Hex. nut M12 31
25 300.38.116 FAL IS e TR Adjusting shims,spiral crown gear 42




8.2 JaMr B ii(B) Rear Axle(B)

J¥*5Ser.No 5 Part No. LR IR Name & Specifications i Quantity |#%7F Remarks
26  |GB/T898-1988-AM12x40 [iZF:AM12x40 Double end stud AM12x40 8
27 200.38.160 it i End cover 1
28  |GB/T3452.1-1992-33.5x3.35|0 7 % $} [ 33.5x3.35 O-ring seal 33.5x3.35 1
29 300.38.108 /N3 AR Small cover 1
30 300.38.109 AN T Paper gasket ,small cover 1
31  |GB/T5783-2000-M10x25  [iZ#:M10x25 Hex.head bolt M10x25 6
32 200.38.144-3 PR Bush 2
33 200.38.102 A5 G T AR, Paper gasket 1
34  |GB/T5782-2000-M12x60  [iZ#:M12x60 Hex. head bolt M12x60 2




8.3 ZEHE K
Differential Lock




8.3 =M S KX Differential Lock

55 Ser.No X5 Part No. S Name & Specifications 5 Quantity |#%7F Remarks
1 300.38.020C TN B AT Foot control lever 1
2 GB/T879.1-2000-5%35 45%35 Slotted spring pin 5x35 2
3 GB/T879.1-2000-8x35 48x35 Slotted spring pin 8x35 2
4 GB/T97.2-2000-20 #4820 Chamfered plain washer 20 1
5 300.38.155-1 P Shift fork shaft 1
6 GB3452.1-1992-15%2.65 OZl4 %% 5] | 15%2.65 O-ring seal 15x2.65 2
7 300.38.154 T X Shift fork 1
8 300.38.169 A E Left splicing sleeve 1
9 300.38.178 B e RE] Set screw with dog point 2
10  |[300.38.170-1 AT Right splicing sleeve 1
11 |GB/T3081-1982- [ -1.40x260 |#AMEE4EN22 [ -1.40x260  Galvanized steel wire [ -1.40x260 1
12 |200.38.151-1 GHE Spring 1
13 300.38.152-1 LHESS Sleeve 1




9 FxHAT B KK

Final Transmission

2L 2

(24)
P =
/ £\
— AR o
£ A\ 4
= | o
7 j —



90 HBAAEF) K Final Transmission

5 Ser.No. X5 Part No. RIS Name & Specifications i Quantity | #4711 Remarks

1 GB/T6170-2000-M20 IZEEM20 Hex. nut M20 1x2
2 GB/T93-1987-20 #1520 Spring lock washer 20 1x2
3 GB/T97.1-2002-20 P20 Plain washer 20 1x2
4 300.39.108 (RS Spacer sleeve 1x2
5 HG4-692-67-PD50x70x12  |yH3PD50x70%x12 Oil seal PD50x70x12 1x2
6 GB/T276-1994-6307 476307 Ball bearing 6307 1x2
7 GB/T3452.1-1992-26.5%2.65 |0 % %} j5[26.5%x2.65  O-ring seal 26.5%2.65 1x2
8 300.39.107-1 FBhikke Drive gear 1x2
9 300.39.109 7K R Bearing seat 1x2
10 GB/T3452.1-1992-103%3.55 |OZY% %} fE103%3.55  O-ring seal 103x3.55 1x2
11 HG4-692-67-SD60x90x12  |yH13SD60%90%x12 Oil seal SD60%x90x%12 2x2
12 200.39.102 Ak 25 Bearing cover 1x2
13 GB/T93-1987-12 12 Spring lock washer 12 6x2
14 GB/T5783-2000-M12x35 IZFEM12x35 Hex. head bolt M12x35 6x2
15 300.39.103-3 A Half axle shaft 1x2
16 300.39.102 R BURR Rear hub bolt 6x2
17 300.39.101 J RS BURRE Rear hub nut 6x2
18 200.39.110 1A Paper gasket 1x2
19 GB/T297-1984-7211 7211 Tapered roller bearing 7211 1x2
20 300.39.105-1/106-1 fos e Right/left half shaft housing 1

21 GB/T3452.1-1992-128x3.55 |[O#Y% &} j5[128%3.55 O-ring seal 128x3.55 1x2
22 GB/T297-1984-2007114E  |¥& F-4h72007114E Tapered roller bearing 2007114E 1x2
23 300.39.110-3 BB A e Driven gear 1x2
24 300.39.114 B IR Y Lock nut 2x2
25 300.39.115 By Lock piece 1x2




10 L E % 1 2 40 & %

Full Hydraulic Power Steering Gear

/Zéé%ﬁa/% j/;f Q\§§§§<a |
61

47 s48 ,49 50 /51
(&) 3
(5)
R ["
' 56 '57'5859'60 62
B C S

40
39

& 29\ & 26 \§§§>\
30 %?%273) 19 M8M7 M6M5 M4 13 12
a N3 O )



10 MIE¥ R &4 58 Full Hydraulic Power Steering Gear

J¥5 Ser.No. {5 Part No. GRS IRHE Name & Specifications s Quantity £y Remarks
1 200.40.015 J7 T B AL Steering wheel assy 1
2 304.40.026 e EAEG Steering column weldment 1
3 324-3.40.027 B ) 28 SC AR RS Bracket weldment 1
4 GB/T5783-2000-M10%30 2R M10x30 Hex. head bolt M10x30 8
5 GB/T93-1987-10 R I 10 Spring lock washer 10 10
6 JB/T982-1977-20 H 5% e 20 Airproof washer combination 20 4
7 324-3.40.102 T% E Connector 3
8 JB/T982-1977-16 NG5 e 16 Airproof washer combination 16 8
9 250D.40.150-M16x1.5 «’éﬁ%ﬁ%’i*" M16x1.5 Hollow bolt M16x1.5 6
10 404-6.40.018 GBS () Steering cylinder pipe(2) 1
11 404-6.40.017 G A A1 (—) Steering cylinder pipe(1) 1
12 304.40A.102 B Connector 1
13 404-6E.40.011 B ) 5 [V 7 S Qil return pipe assy 1
14 GB/T5781-2000-M8x25 2R M8x25 Hex. head bolt M8x25 5
15 GB/T93-1987-8 P 8 Spring lock washer 8 12
16 304-6.40A.103 Rk Three pathway clip 1
17 404-6.40.101 JHE [ S8 Oil pipe fixed clip 1
18 GB/T6170-2000-M8 2 R} M8 Hex. nut M8 4
19 304-6.40A.015 L/ Q=955 Hose assy 2
20 JB/T7940.2-1995-45°M10x1 [Jili#£45°M10x1 Grease nipple 45° M10x1 2
21 304.40.127 5 Pin 1
22 304.40.128 B2 Dustproof cover 2
23 304.40.130 4 Pl Circlip stop ring 2
24 GB/T893.1-1986-30 ik 30 Circlip stop ring 30 1
25 304. 40. 126 b BR Sk Upper ball seat 1




10 MIE¥ R &4 58 Full Hydraulic Power Steering Gear

J¥5 Ser.No. {5 Part No. LR IR Name & Specifications s Quantity £y Remarks
26 304.40.129 Rk Ball connector 1
27 304.40.125 TRk K e Lower ball seat 1
28 404-6.40.021 B 1) L Steering cylinder assy 1
29 GB/T9459-1988-M14x1.5  [ME£fM14X 1.5 Hex. nut M14x1.5 1
30 GB/T91-2000-3.2x24 443, 2X 24 Split pin 3.2x24 2
31 GB/T6173-1987-M18x1.5 BEBEMI8 X 1.5 Hex. nut M18x1.5 1
32 450. 31. 026-1 L ALk S Sy AV ED Connector assy (Right) 1
33 GB/T6181-2000 B BREM14 Hex. nut M18 1
34 304.40A.132 ISR Rubber jacket 1
35 JB/T8870-1999-2A (44-64) |Mifi 24 (44-64) Hoop 2A (44-64) 1
36 304A.40.104 Je SR Pressure base plate 1
37 304-6E.40.103-1 T ] 2 I AR Oil pipe fixed clip 1
38 GB/T97.1-2002-8 s 8 Plain washer 8 3
39 JB/T8870-1999-2A (13-20) |MifE 24 (13-20) Hoop 2A (13-20) 3
40 JB/T6015-1992-10-390 R4 10-390 Hose 10-390 1
41 304-6E.40.012 MIETSEMIIKES S OF Oil delivery pipe weldment 1
42 JB/T6015-99-13-340 R4 13-340 Hose 13-340 1
43 354.40B.011-2 e ) I A SR Oil tank 1
44 GB/T5783-2000-M10x25 BEAE M10X 25 Hex. head bolt M10x25 2
45 GB/T97.1-2002-10 B 10 Plain washer 10 2
46 GB/T6170-2000-M10 BERE M10 Hex. nut M10 2
47 JB/T8870-1992- 2A (16-25) [MEfi 2A (16-25) Hoop 2A (16-25) 2
48 JB/T982-1977-18 8 18 Washer 18 3
49 GB/T3452.1-1992-18x2.65 |0/E 8 18x2.65 O-ring seal 18x2.65 1




10 MIE¥ R &4 58 Full Hydraulic Power Steering Gear

5 Ser.No. {5 Part No. TR IR Name & Specifications s Quantity £y Remarks
50 404B.40.115 (EN/E =g Connector 1
51 HLCB-D08/06 P YL i LS Constant flux pump 1
52 GB/T5783-2000-M8x35 2 M8x35 Hex. head bolt M8x35 4
53 GB/T5783-2000-M8x40 IZFE M8x40 Hex. head bolt M8x40 3
54 250D.58.118-M18x1.5 BIEFEMI8 X 1. 5 Hollow bolt M18x1.5 1
55 404-6.40.015 e ) A E G F Oil delivery pipe 1
56 324-3.40.125 e ) Steering shaft 1
57 304.40.112 R B Rubber sleeve 1
58 GB/T6173-2000- M16x1.5 I2RE M16x1.5 Hex. nut M16x1.5 2
59 200.40.112 PR Rubber washer 1
60 200.40.111 W2 55 Screw cover 1
61 102SC-1-63-10-AH 1) 4 S5 B Full hydraulic steering gear 1
62 324-3.40.123 PRA. Limited sheath 1




11 34 77 %t &
PTO




11 i a PTO

J¥*5 Ser.No. 5 Part No. TR IR Name & Specifications i Quantity [ #%7F Remarks
1 300.41B.103 4 Pl Blocking ring 2
2 300.41B.104 4 Pl Blocking ring 4
3 GB/T309-2000-3%x23.8 Tk 3%x23.8 Needle roller 3x23.8 78
4 400B.41.106 th ) 5 %6 (540/1000) Middle gear (540/1000) 1
5 300.41B.107 LA A H 17 A Middle shaft 1
6 GB/T3452.1-1992-30%x2.65  |0Z4[%]30 X 2. 65 O-ring seal 30%2.65 1
7 400B.41.112-1 X Shift fork 1
8 200.37.127-1 T SUE PR EE Shift fork positioning spring 1
9 GB/T308-2002-9.5 MEK 9.5 Steel ball 9.5 1
10 400B.41.011-1 A REA AT controlling shaft 1
11 GB/T894.1-1986-15 $4lE 15 Circlip for shaft 15 1
12 GB/T3452.1-1992-10.6x2.65 |O/£}E] 10.6x2.65 O-ring seal10.6x2.65 2
13 200.38.111 BRI pT B4R bushing gasket 1
14 200.38.113 B\l £ Controlling shaft bushing 1
15 GB/T93-1987-8 #4 8 Spring lock washer 8 7
16 GB/T5783-2000-M8x25 B2k M8x25 Hex. head bolt M8x25 6
17 350-1.41.024A-1 75 R LA A Flex arm weldment 1
18 GB/T879.1-2000-6%28 4 6x28 Slotted spring pin 6x28 2
19 GB/T882-1986-B12x35 B4 B12X 35 Clevis pin with head B12x35 1
20 GB/T91-2000-3.2x20 B 3.2X20 Split pin 3.2x20 2
21 GB/T97.1-2002-12 HlE 12 Plain washer 12 1
22 280.43.107 R X Rod clevis 1
23 GB/T6170-2000- M10 PRRE M10 Hex. nut M10 1
24 350-1.41.023 S HIRE AT Pull rod weldment 1
25 404-6E.41.022-1 e R S A Middle shaft 1




11 i a PTO

J¥5 Ser.No. 5 Part No. TR SRS Name & Specifications ¥ & Quantity | #57E Remarks
26 GB/T97.1-2002-10 #PE 10 Plain washer 10 1
27 404-6E.41.021-1 ARIES A Plank weldment 1
28 280.41.122-1 B BRI T PTO control handle 1
29 350-1.41.021 FIEE A1 Handle weldment 1
30 GB/T5783-2000-M6x12 B2 M6 X 12 Hex. head bolt M6x12 2
31 GB/T93-1987-6 I 6 Spring lock washer 6 2
32 404-6E.41.107 firh 122 E Touch fixing bat 1
33 GB/T5848-1984-K223020  [i&zh#l7#K223020 K223020 1
34 400B.41.117 A4 1A 4 (540/1000) Shifting gear (540/1000) 1
35 GB/T5783-2000- M8x16 124 M8x16 Hex. head bolt M8x16 2
36 300.41B.122 B Lock washer 1
37 300.41B.101 PR Sl E R Locating plate of shift fork shaft 1
38 400B.41.111 6 X Shift fork shaft 1
39 400B.41.116 X A Fe oA Gasket of rear cover 1
40 400B.41.108-1 B 7% H Tk Rear cover of rear axle 1
41 GB/T93-1987-12 P 12 Spring lock washer 12 12
42 GB/T5783-2000- M12x35  [#Z#: M12x35 Hex. head bolt M12x35 12
43 300.41B.109 H )l 7 AR Locating plate of middle shaft 1
44 GB/T276-1994-6209 Hh& 6209 Ball bearing 6209 1
45 300.41B.114 ) 7% A (6%) PTO shaft (of 6 teeth) 1
46 GB/T5783-2000-M10x25 B2k M10x25 Hex. head bolt M10x25 4
47 GB/T93-8197-10 #JE 10 Spring lock washer 10 4
48 400B.41.102-2 4l R Cover of bearing 1
49 GB/T276-1994-6206 Hh &6 206 Ball bearing 6206 1




11 Bk e PTO

J¥'5 Ser.No. 5 Part No. SRR SN Name & Specifications # & Quantity | #%7E Remarks
50 GB/T894.1-1986-35 P8 35 Circlip for shaft 35 1
51 GB/T893.1-1986-80 1 P& 80 Circlip for hole 80 1
52 GB/T276-1994-6307 Hh7k6307 Ball bearing 6307 1
53 400B.41.123A FE5 4 %6 4 (540/1000)  Driving gear shaft (540/1000) 1 4WD
54 GB/T276-1994-6008 fh & 6008 Ball bearing 6008 1
55 GB/T13871-1992-FB40x62x8|jH i} FB40x62x8 Oil seal FB40x62x8 1
56 300.41B.125 MHESEELE Oil seal blocking ring 1
57 GB/T3452.1-1992-80x2.65  |OJK & 80%2.65 O-ring seal 80x2.65 1
58 300.41B.115-1 Bl 7% th 5 A Cover 1
59 300.41.011 IR PTO shaft shield 1
60 GB/T97.1-2002-8 5 8 Plain washer 8 4
61 400-6.41.011 AL TRk A PTO shaft safety cover 1




12.1 B 30 2 28 B LA K Rk

Shoe Brake Operation Mechanism




12.1 BERFIsh2s MM E K Shoe Brake operation mechanism

J¥*5Ser.No 5 Part No. SRR Name & Specifications i Quantity | #%7F Remarks
1 GB/T91-2000-3.2x28 4 3.2x28 Split pin 3.2x28 2
2 GB/T97.1-2002-20 | 20 Plain washer 20 3
3 GB/T879.1-2000-8%x40 ¥ 8x40 Spring split pin 8x40 2
4 300.43A.011 Vi oy Se i Rockerarm, left pedal 1
5 200.43.127 P AT Pull rod pin 3
6 350-1.43.105 il B AL B Brake pedal shaft 1
7 200.43.128 e Adjusting sleeve 3
8 GB/T6170-2000-M10 BERE M10 Hex. nut M10 9
9 GB/T3451-1992-10 ] 10 Spring lock washer 10 1
10 GB/T5783-2000-M10x20 B2 M10%20 Hex. head bolt M10x20 1
11 GB/T879.1-2000-8%18 % 8x18 Spring split pin 8x18 1
12 200.43.106 <10 Interlock piece 1
13 350-1.43.017 Lol B AR B AR A Left brake pedal 1
14 400-6.43.016 A1 Bl A A A Right brake pedal 1
15 JB/T7940.2-1995-45° M10x1 |yi#% 45° M10x1 Angle grease nipple 45°M10x1 1
16 GB/T97.1-2002-24 | 24 Plain washer 24 1
17 GB/T894.1-1986-24 4% 24 Circlip for shaft 24 1
18 300.43.107-1 FIFF Pull rod 2
19 GB/T5783-2000-M8x25 BEFE M8x25 Hex. head bolt M8x25 2
20 GB/T93-1987-8 P 8 Spring lock washer 8 2
21 300.43.110 FEAR Link plate 2
22 200.43.125 CANCIEVA S External return spring 2
23 200.43.119-1 W5 Brake rocker arm 2
24 GB/T91-2000-2.5x16 4 2.5x16 Split pin 2.5x16 2
25 GB/T97.1-2002-10 P 10 Spring lock washer 10 2




12.1 EFRHIEh a8 YN S Show Brake operation mechanism

75 Ser.No {5 Part No. R SRS Name & Specifications ¥iE Quantity| #%7F Remarks
26 400-6.43.014 A B A Right brake 2
27 300.43.112 Wi Paper gasket 2
28 400-6.43.013 I i3 A S Left brake 1
30 GB/T3452.1-1992-10.6x1.8 O/Z K 10.6x1.8 O-ring seal 10.6x1.8 8
30 400-6.43.011-2 TR A Support bord weldment 1
31 350-1.43.106 HEHZRE connecting nut 2
32 GB/T5783-2000-M12x30 IEAEM12x30 Hex. head bolt M12x30 2
33 GB/T93-1987-12 12 Spring lock washer 12 11
34 GB/T91-2000-3.2x20 #43.2%20 Split pin 3.2x20 6
35 GB/T882-1986 HB10x22 Clevis pin with head B10x22 1
36 400-6.43.015 e Ra A Rotate shafte weldment 1
37 300-6.43.015 FHIZN 4 A Hand brake assembled 1
38 GB/T6170-2000-M12 BERFM12 Hex.nut M12 20
39 400-6.43.012 S RO A4 support board welment 1
40 GB/T894.1-1986-10 i 10 Circlip for shaft 10 1
41 450.43.137 P4 Brake bar clevis pin 1
42 400-6. 43. 017 RS Erect brake bar 1
43 GB/T5783-2000-M16x60 B2 M16%60 Hex. head bolt M16x60 1
44 GB/T97.1-2002-16 HJE 16 Plain washer 16 2
45 GB/T93-1987-16 P16 Spring lock washer 16 1
46 GB/T6170-2000-M16 2 RFEM16 Hex. nut M16 2
47 GB/T5783-2000-M10x35 1A M10%35 Hex. head bolt M10x35 1
48 450.43.106 A= Cushion 1
49 GB/T93-1987-10 #HIE 10 Spring lock washer 10 24
50 300-6.43.014 F P RS Hand brake mechanism 1




12. 2 W ) 2 88 R %
Shoe Brake




12.2 BEHIzhas S Shoe Brake

J¥5 Ser.No. %5 Part No. SRR R FKE Name & Specifications ¥ Quantity | %71 Remarks
1 300.43.135-1 HIBh 28 Ak Brake housing 2
2 300.43.133 Tl Bl 7 i 4G Paper gasket ,brake 2
3 300.43.134 il 5 Ex Brake drum 2
4 300.43.127-1 B S Brake camshaft 2
5 300.43.136 P (B i L Inner return spring 4
6 GB/T3452.1-1992-15x2.65 |O 1Y % 45} j& 15%2.65 O-ring seal 15x2.65 2
7 400-6.43.020 B B Jk Brake shoe 2
8 300.43.130-2 | 5 o Y 2y Brake anchorage 2
9 300.43.131-1 Tl Bl A Brake cap 2
10 GB/T93-1987-10 #4810 Spring lock washer 10 8
11 GB/T5783-2000-M10x45 |54 M10x45 Hex. head bolt M10x45 4
12 GB/T5782-2000-M10x90 |#&F& M10x90 Hex. head bolt M10x90 1
13 GB/T93-1987-16 P 16 Spring lock washer 16 2
14 GB/T6170-2000- M16 IEERE M16 Hex. nut M16 2
15 GB/T5782-2000- M10x30 |#Z4: M10x30 Hex. head bolt M10x30 3







13 EE%J%\’& Seat

75 Ser.No. 5 Part No. RTINS Name & Specifications s Quantity] £ Remarks
1 XL-SEAT-003 PSRRI i) Seat 1
2 400-6.44.011 JA ey SC AR AT Seat bracket weldment 1
3 GB/T6170-2000-M10 2L M10 Hex. nut M10 4
4 GB/T97.1-1985-10 #1410 Plain washer 10 8
5 GB/T93-1987-10 4 10 Spring lock washer 10 8
6 GB/T5783-2000- M10x30 [#Zf4 M10x30 Hex. head bolt M10x30 8
7 300.44B.012A Py Rl g AR R 224ty Safety belt 1




14.1 FEXNLZA2RE W
Folding Safety Frame




141 HiiBRXLZ2E L/

Folding Safety Frame

J¥'5 Ser.No. {85 Part No. R SRR Name & Specifications H& Quantity| #%7F Remarks
1 400-6.46.011 HESR S AT Upper frame weldment 1
2 400-6.46.108 IR R Caution light setting plate 1
3 GB/T6170-2000-M8 I2RE M8 Hex. nut M8 6
4 GB/T93-1987-8 P 8 Spring lock washer 8 2
5 GB/T97.1-2002-8 g 8 Plain washer 8 6
6 400-6.46.109 U B A% U type bolt 1
7 400-6.46.114 LAY Conneting bolt 2
8 400-6.46.110 B Lock pin 2
9 GB/T97.1-2002-24 g 24 Plain washer 24 2
10 GB/T6182-2000-24 BREE 24 Hex. nut M24 2
11 300.46D.114 SR A Spring lock pin 2
12 280.46J.110 B Rubber pad 2
13 400-6.46.012 ARG A Right support frame 1
14 400-6.46.113 E{HETEAY Padding plate 2
15 400-6.46.101 g Rubber mat 2
16 400-6.46.111 URY R () U type bolt(2) 2
17 GB/T6170-2000-M12 IERE MI12 Hex. nut M12 12
18 GB/T93-1987-12 i 12 Spring lock washer 12 12
19 GB/T97.1-2002-12 g 12 Plain washer 12 12
20 GB/T5783-2000-M12x60 |24 M12x60 Hex. head bolt M12x60 12
21 GB/T5782-2000- M16x185 |2k M16x185 Hex. head bolt M16x185 4
22 400-6.46.013 Fe BRI A Left support frame 1
23 300-6.46.102 B 1 Rubber pillow [ >8
24 300-6.43.103 E el Rubber pillow II 2~3




14.2 Wl ZAR &K
Front Safety Frame




14.2 BT 22242 5 % Front Safety Frame

J¥*5 Ser.No. {85 Part No. EX NGNS Name & Specifications = Quantity %71 Remarks
1 GB/T5783-2000-M10x25 |42 M10X 25 Hex. head bolt M10x25 8
2 304G2-6E.46.021 =22 4E511 Front safety frame 1
3 GB/T93-1987-10 HE 10 Spring lock washer 10 8




15 HLE P E &

Hood and Panel




15 PLEANFERE S Hood and Panel

J¥*5 Ser.No. {85 Part No. EX NGNS Name & Specifications i Quantity] 7 Remarks
1 404-6E.47.011 IR Engine Hood 1
2 GB/T5783-2000-M10x30 BEAE M10X 30 Hex.Head bolt M10x30 4
3 GB/T93-1987-10 2PE 10 Spring lock washer 10 8
4 GB/T97.1-2002-10 g 10 Plain washer 10 10
5 250-1.47A.014 PLESR RS Hood gemel bracket 2
6 GB/T882-1986- B10x35 4 B10X35 Clevis pin with head B10x35 2
7 GB/T91-2000- 3.2x30 B 3.2X30 Split pin 3.2x20 2
8 300-6.47.016 AR EE5 4 Panel 1
9 250D.47.113A ¥ H7 el Rubber ring 1
10 280.47B.118 HHL 0 ‘22 e A Installation plate switch 1
11 1B17382x0001 Ja b BE Rear view mirror 1
12 304-6E.47.104 TR () Connected board(—) 1
13 304-6E.47.105 B () Connected board(—) 1
14 GB/T6170-2000-5 WEHRES Hex. Nut M5 9
15 GB/T97.1-2000-5 HpE 5 Plain washer 5 10
16 GB/T93-1987-5 g5 Spring lock washer 5 9
17 GB/T818-2000- M5x20 BEET M5 X 20 Philips pan head screw M5x20 9
18 300-6.47.015 Jo AR A4 Behind Hood 1
19 QD16-690x290x320-BB TR 45/ Gas spring 2
20 400-6.47.012 e AL Left Hood 1
21 400-6.47.105 bR Top right setting board 1
22 400-6.47.102 Il Rear below setting board 2
23 404-6E.47.111 e b2 e Top left setting board 1
24 404-6E.47.013 Ak &A% Right Hood 1
25 400-6.47.101 A5 AT 5 A Hood front immobility board 2




15 PLEANFERE S Hood and Panel

J¥5 Ser.No. %5 Part No. TR RNkE Name & Specifications ¥ Quantity] 7 Remarks
26 GB/T6170-2000-M8 BEREMS Hex. Nut M8 16
27 GB/T93-1987-8 B8 Spring lock washer 8 22
28 GB/T97.1-2002-8 PE S Plain washer 8 22
29 GB/T5783-2000-M8x25 W24 M8 X 25 Hex.Head bolt M8x25 12
30 FT650 B A Hood lock 1
31 304G2-6E.47.015 e Y Cae g O Lock bracket 1
32 GB/T5783-2000-M10x25 BEAE M10 X 25 Hex.Head bolt M10x25 4
33 304G2-6.47.109 PLETT ST Hood open haulm 1
34 GB/T91-2000-1.6x16 i 1.6X16 Split pin 1.6x16 1
35 GB/T6170-2000-M6 BZRE M6 Hex. Nut M6 12
36 GB/T93-1987-6 P 6 Spring lock washer 6 12
37 GB/T97.1-2002-6 P8 6 Plain washer 6 12
38 GB/T5783-2000-M6x35 BEAE M6 X 35 Hex.Head bolt M6x35 4
39 GB/T5783-2000-M6x20 B2 M6X 20 Hex.head bolt M6x20 6
40 304G2-6E.47.108 [&] 58 JAs Immobility 1
41 550.47E.108 T [ DT Bl Sponge partition 1
492 300-6.47.107 B 3E Rubber plug 6
43 300.47.113 T R 22 5 g Scutcheon bracket 1
44 300.47.106A R R i Dong feng scutcheon 1




16 AR+ TR S Ak
Foot Mud Shields Rest




16 HutRF4VEA S B Foot Mud Shields Rest

5 Ser.No. 5 Part No. AR L A Name & Specifications HiE Quantity | #57 Remarks
1 304G2-6E. 57. 102 b 24 e 22 2B i Trailer socket plate 1
2 300-6. 47. 222 Jiit e 2 B b S 40 License plate bracket 1
3 GB/T6170-2000-M8 BERE M8 Hex. nut M8 17
4 GB/T93-1987-8 5 8 Spring lock washer 8 21
5 300-6. 47. 024 Ry T G E License plate bracket plate weldment 1
6 GB/T5783-2000-M8 X 25 B2 M8 X 25 Hex. head bolt M8x25 3
7 GB/T97. 1-2002-8 g 8 Plain washer 19
8 304-6E. 51. 105 F R St B e 34 License plate bracket rubber 1
9 GB/T5783-2000-M12 X 35 BEFE M12X 35 Hex. head bolt M12x30 14
10 GB/T97.1-2002-12 g 12 Plain washer 12 14
11 GB/T93-1987-12 g 12 Spring lock washer 12 14
12 GB/T6170-2000-M12 BERE M12 Hex. nut M12 14
13 404G2-6E. 51. 021 Je SR AT Left bracket joint 1
14 404G2-6E. 51. 101 b Rubber cover 2
15 304G2-6. 51. 106 7 Bl Sealing rubber ring 1
16 GB/T6170-2000-M6 BERE M6 Hex. nut M6 10
17 GB/T93-1987-6 P 6 Spring lock washer 6 10
18 GB/T97. 1-2002-6 1 6 Plain washer 6 10
19 GB/T5783-2000-M6 X 20 B2 M6 X 20 Hex. head bolt M6x20 8
20 404-11.51. 107 5 [ 28 2 R Back eflex reflector subpanel 2
21 404-6E. 51. 019 LeEie R E A Left mud Shield 1
22 200. 47A. 316 B E Right mud Shield 2
23 GB/T5783-2000-M8 X 20 B2 M8 X 20 Hex. head bolt M8%20 8
24 400-6. 47. 022-1 KRB AT SRS Turn left bracket rest 1
25 550. 51C. 204 KF Handle hold 2




16 HikRB4VeM BB Foot Mud Shields Rest

J¥ 5 Ser.No. {85 Part No. A% A Name & Specifications HiE Quantity| &7 Remarks
26 GB/T6170-2000-M10 B2HRE M10 Hex. nut MI10 16
27 GB/T93-1987-10 g 10 Spring lock washer 10 24
28 GB/T97. 1-2002-10 P10 Plain washer 10 28
29 GB/T5783-2000-M10X 30 [ M10X 30 Hex. head bolt M10x30 8
30 400-6. 47. 044 JE BRI G AL Left foot ladder 1
31 404-6E. 51. 108 e H B e il Left foot rest rubber board 1
32 404-6E. 51. 013 Je R RS A Left foot rest 1
33 400-6. 47. 043 e MR SRR G A Left foot rest plate , bracket 1
34 GB/T5783-2000-M16 X 35 [ M16X 35 Hex. head bolt M16x35 10
35 GB/T93-1987-16 g 16 Spring lock washer 16 18
36 GB/T5783-2000-M8 X 30 B2HE M8 X 30 Hex. head bolt M8x30 4
37 400-6. 47. 053 A7 AR SZ BRI A Right foot rest plate , bracket 1
38 254G2. 51. 108 BIRiRE Rudder nest 1
39 404-6E. 51. 109 A5 H RS A Right foot rest rubber board 1
40 404-6E. 51. 014 MBS AT Right foot rest 1
41 400-6. 47. 054 MR G Right foot ladder 1
42 400-6. 47. 0521 A5 A SRR A Right-front bracket joint 1
43 300. 47. 506 i Ja SCPE R Right back plate 1
44 404-6E. 51. 101 AR Perpendicularity plate 1
45 404-6E. 51. 020 H PR A AT Right mud Shield 1
46 404G2-6E. 51. 022 i SCBR A AT Right bracket joint 1
47 400-6. 47. 025 FEE AT SRS Turn right braket rest 1
48 GB/T5782-2000-M16 X 175 |IE#: M16X 175 Hex. head bolt M6x175 8
49 GB/T97. 1-2002-16 P 16 Plain washer 16 8




16 HuARPLVEME A Foot Mud Shields Rest

%5 Ser.No. {5 Part No. AR e FRA Name & Specifications ¥ Quantity| £57E Remarks
50 GB/T6170-2000-M16 &R M16 Hex. nut M16 8
51 404-6E. 51. 102 N ICHER Below plate 2
52 404-6E. 51. 012 H B OREE A Right close board 1
53 404-6E. 51. 103 PavESIL 4 Left close board 1
54 GB/T5783-2000-M6 X 16 B2 M6 X 16 Hex. head bolt M6x16 2
55 GB/T5783-2000-M8 X 16 B2 M8 X 16 Hex. head bolt M8x16 8
56 300. 47. 401 /e Ja SCHERR Left-rear bracket joint 1
57 400-6. 47. 042 Fe AT SCHEEBUREE A Left-front bracket joint 1
58 GB/T5783-2000-M10 X 25 BEE M10 X 25 Hex. head bolt M10x25 12




17 AR GEH

Electrical System

\J\
=1
v -
o
1=
o
©
~ | 2
Ay
~
~
fVa) -
m
~
—
— =
N ®|—— “ 000,00
oSetetoss
® |— 0:0:0:0:4
e |— 0,0.0,0.4
p— © o
@® | —— - 'a%%!
. .‘..
d‘ —
N
EL




17 R ARG R (EC)

Electrical System (EC)

J¥*5 Ser.No| %5 Part No. KR S Rk Name & Specifications HE Quantity| £ Remarks
1 300-6.48.021-1 HIHAT (ECO) Head lamp (EC) 1
2 50F LB (EC) Electrucity horn (EC) 1
3 300-6.48.011 Ak e Front wiring harness 1
4 304G2-6E.48.017 | & W A 354k 2 Battery cathode cable 1
5 6-QW-80L e E Battery 1
6 304G2-6E.48.016 [ iuith i A~ FLIETT 5C HL 2 - Cable between Batery anode and electrical source switch 1 From engine
7 254G3.48.019 SR TR Electrical source switch 1
8 300-6.48.030 KR RS Water temperature sensor 1
9 304G2-6E.48.015 |Esh-aE I ociEE i disk  Cable between Start and electrical source switch 1
10 JFxxxx K HHL Generator 1 From engine
11 ZD300x8 IR VAP E e o i Clingulum 2
12 191274 HCh 4k 2 Starting relay 1
13 250D.48.101 BERA RS R 2D R aE = Cable splice jacket 1
14 304-6E.48.012 FLWR Main wiring harness 1
15 300-6.48.028 AL KAS (M18x1.5)  rotation speed senser (M18x1.5) 1
16 300-6.48.031 T AL s Oil pressure sensor 1
17 10-12-55 CERAES Pre-heating plug 1 From engine
18 QDxxxx FEIREERIN Starting motor 1 From engine
19 304G2-6E.48.020 |ZB103-7TAZ &4 ZB103-7A Combination meter 1
20 304-6E.48.102 Rk 22 5 Fuse box 1
21 FT111 H IR 28 Voltage ragulater 1
22 ZD150x8 A FA I AL Clingulum 10
23 350.48C.010 HLAE ks (FR D Electrucity stop (Thailand) 1
24 300-6.48.020-1 ] (EC) Steering lamp (EC) 2
25 200.48B.108 2% e Wire clip 3 optional




17 S RGEE (EC)

Electrical System (EC)

J¥%5 Ser.No| 1t%5 PartNo. N NN Name & Specifications Hiw Quantity| £ Remarks
26 JK938A HF AT IO Head lamp switch 1
27 JK938A FEAERDGITR Parking flasher 1
28 JK938A VIS Horn swich 1
29 JK938A L VNP S Caution light swich 1
30 JK938A Fe AT B 1) KT IF R Turning swich 1
31 JK938A Ja BT Ik Tail lamp switch 1
32 300-6. 48. 026 BT IREHE (SG152)  |Flasher 1
33 304G2-6E. 48. 101 |#CZ) T Ihrhd Starting scutcheon 1
34 JK406B A B TT oK Pre-heating starting switch 1
35 304G2-6E. 48. 102 |y s A% &2 Qil level sensor 1
36 300-6.48. 014-1 |4 47k Right-rear wiring harness 1
37 300-6. 48.019-1 [T (EC) License light(EC) 1
38 300-6.48. 013-1 | P47tk ik Left-rear wiring harness 1
39 804-6. 48. 024 Ja TAET Tail lamp 2
40 300-6.48.022-1 H4E 547 (EC) Combination rear signal lamp(EC) 2
41 KD105 PTO540r/mint4{i FF 3 CHFF) Switch for PTO shaft speed of 540 rpm 1
42 KD105 PTOZE R4 TF R Ciy ) Switch for PTO neutral 1
43 KD105 PT01000r/mink4f7 756 (i FF> Switch for PTO shaft speed of 1000 rpm 1
44 JB1041 fosh 4TI oe Security switch 1
45 JK231B HISET oK Brakelight switch 1







18 T H48 S A% Toolbox

J¥5 Ser.No 5 Part No. TR SRR Name & Specifications & Quantity | &7 Remarks
1 450.49.001 T HAH Toolbox 1
2 GB/T97.1-2002-10 8 10 Plain washer 10 2
3 GB/T93-1987-10 HJE 10 Spring lock washer 10 2
4 GB/T6170-2000- M10 ERE M10 Hex. nut M10 2
5 GB/T5783-2000- M10x20 |24 M10x20 Hex. head bolt M10x20 2




19 BRI 48 & R
Fuel Tank




19 MRmFE S Fuel Tank

J¥5 Ser.No 5 Part No. TR IR Name & Specifications H = Quantity #%3E Remarks
1 LHYXG-2 AR se LA 1 Fuel tank cap 1
2 300-6.50.011 PRIAR A Fuel tank 1
3 GB/T3541-1983-12 12 Washer 12 3
4 GB/T3451-1983-M12x1.25 B iZ i M12x1.25 Hollow hex.head bolt M12x1.2} 1
5 GB/T5786-2000-M12x1.25x16 |#Z ke M12x1.25x16 Hex.head bolt M12x1.25x16 1
6 300.50.015 TR VR i 0 7 L Fuel Filter pipe 1
7 GB/T5783-2000- M12x30 I2#: M12x30 Hex. head bolt M12x30 4
8 GB/T93-1987-12 i 12 Spring lock washer 12 4
9 GB/T97.1-2002-12 P 12 Plain washer 12 4
10 304-6.50.011 FERE A AT Fuel tank cradle 1
11 GB/T6170-2000-M10 BEEE M10 Hex. nut M10 4
12 GB/T93-1987-10 i 10 Spring lock washer 10 2
13 GB/T97.1-2002-10 #pE 10 Plain washer 10 2
14 200.50.106 IS Front rubber pad 2
15 200.50.101 IR Upper Rubber pad 2
16 254-3.50.022A iy aad s Fule tank strap 1
17 200.50.107 P Rubber pad 2




20 AfikE &
Suspension Mechanism




20 B3 E SR Suspension Mechanism

J5*5 Ser.No. 5 Part No. SRR SRS Name & Specifications & Quantity | £V Remarks
1 200.56.016 R R Sk Coupling pin of upper link 2
2 300.56.020-1 R R TR RS Upper link rear adjusting rod 1
3 300.56.030-1 AR S Lower link weldment 2
4 300.56.109 IIEIEET Spring 2
5 300.56.016 B AV 4 Jm SRS A Rear check chain 2
6 300.56.104 TR Adjust sleeve 2
7 300.56.011 B A Kock pin 2
8 300.56.015 B A7 A iy SRS A Front check chain 2
9 GB/T882 -1986-14%55 4 14x55 Clevis pin with head 14x55 2
10 GB/T97.1-2002-14 5 14 Plain washer 14 2
11 GB/T91-2000- 4x25 TF 4 4x25 Split pin 4x25 2
12 GB/T97.1-2002-16 g 16 Plain washer 16 2
13 GB/T882-1986- B16x55 F%h B16x55 Clevis pin with head B16x55 2
14 200.56.101-1 R R-pin 2
15 300.56.029-1 JERTBRAL BEAR A2 Left-front check chain 1
16 300.56.024-1 PN mESEA1E Lower clevis of lift rod 2
17 JB/T7940.1-1995-M10x1 A M10x1 Grease nipple M10x1 2
18 300.56.034 FETHHEE A Lift rod upper clevis 2
19 GB/T6173-2000-M20x2 2 RE M20x2 Hex.nut M20x2 2
20 GB/T91-2000- 3.2x26 4 3.2x26 Split pin 3.2x26 2
21 300.56.022-1 FETHT EmEESAE Lift rod up clevis 2
22 GB/T882 -1986- 16x80 4 16x80 Clevis pin with head 16x80 2
23 300.56.113 T4k Cross joint of lift rod 2
24 200.56.011 B A Kock pin 2
25 300.56.026-1 A 1 BRA B AR A1 Right-front check chain 1




20 B3 F SUH Suspension Mechanism

43R
J¥5 Ser.No. 5 Part No. KW Name & Specifications HE Quantity | £vF Remarks
26 200.56.103 SRR Lower link shaft 1
27 300.56.018-1 ARIAFRTIET AR UK. Upper link front adjusting rod 1
28 GB/T6172-2000-24 INHIREE M24 Hex .nut M24 1
29 280.56.019 IR S A Turn buckle of upper link 1
30 300.57.157 [ AR Round plate 1
31 GB/T93-1987-16 #1416 Spring lock washer 16 2
32 GB/T6170-2000-M16 12 EF M16 Hex.nut M16 2
33 254-1.56.011-1 A [ SR Vpper link fixation assembly 1




21.1 - BLas & Ak

Hydraulic O0il Distributor

30

32

33



21.1 7rBCas Bk

Hydraulic Oil Distributor

F5  Ser.No. 5 Part No. AR N HA% Name & specifications HiE Quantity £ Remarks
1 GB/T5783-2000-M6x20 B2 M6 X 20 Hex. head bolt M6x20 4
2 GB/T93-2002-6 8 6 Plain washer 6 8
3 200.55.131 iy End cover 1
4 200.55.132 it i 2% A Paper gasket 1
5 GB/T3289.31-1982-R1/4 AT EHIRLA Square head oil plug R1/4 1
6 200.55.126-A ANV D Distributor body 1
7 GB/T93-1987-8 5 8 Spring lock washer 8 3
8 GB/T70.1-2000-M8x25 WS AR kIR M8 X 25 Hex.socked cap screwM8x25 2
9 GB/T5782-2000-M8x75 BEFEME X 75 Hex. head bolt M8x75 1
10 GB/T880-1986-6x30 #6x30 Pin 6x30 1
11 GB/T91-2000-1.6x10 £41.6x10 Split pin 1.6x10 2
12 200.55.128 X Fork 1
13 GB/T3452.1-1992-10.6x1.8 [OJE[%]10.6x1.8 O-ring seal 10.6x1.8 1
14 200.55.018-1 FEE 4 Handle assy 1
15 200.55.149 IR Handle 1
16 200.55.129-1 SE N IRET Positioning bolt 1
17 JB/T6013-2000-14 g 14 Copper washer 14 1
18 200.55.130 SEAV LA Positioning spring 1
19 GB/T5782-2000-M6x60 B2 M6x60 Hex. head bolt M6x60 4
20 GB/T308-2002-9.5 HHERI. 5 Steel ball 9.5 1
21 200.55.123 R & Fork box 1
22 200.55.125 P AR Paper gasket 1
23 200.55.127 EE 1] Sliding valve 1
24 GB/T879.4-2000-6%22 56 X 22 Slotted spring pin 6x22 1
25 GB/T3452.1-1992-17x2.65 |OJE[E|17 X 2. 65 O-ring seal 17x2.65 2




21.1 7y Bods B %

Hydraulic Oil Distributor

7wk
J¥5  Ser.No. {85 Part No. P NG Name & specifications ¥E Quantity £ Remarks
26 GB/T3452.1-1992-10.6%2.65 |OJEE10. 6 X 2. 65 O-ring seal 10.6x2.65 1
27 200.55.138 e Pad 1
28 GB/T308-2002-9 HHER9 Steel ball dia.9 1
29 200.55.137 K RE Ball seat 1
30 200.55.136 =i Sleeve 1
31 200.55.135-1 U4 ) Safty valve Spring 1
32 200.55.134 YTy Adjusting shims 2~5
33 200.55.133 i 2% Plug 1
200.55.011 BC 2 B AR Hydraulic Qil Distributor 1-33




21.2 I R

Hydraulic Power Lif't

1920 21 (19) 22 23 o4

W

e
!

(22) (23) (2&)

(26) (25) (35) (34) (33) (32) 52 51 50 49



21.2 TF- BB R

Hydraulic Power Lift

GB/T5781-2000-M8x20
300-6.55.106

5 Part No. IR SN Name & Specifications & Quantity| v Remarks
GB/T5783-2000-M10x25  |Zf: M10x25 Hex. head bolt M10x25 2
GB/T93-1987-10 4 10 Spring washer 10 8
200.55.105 PETHE Lift arm pin 2
GB/T93-1987-16 | 16 Spring washer 16 2
GB/T6170-2000-M16 12 EF M16 Hex. nut M16 2
GB/T93-1987-14 g 14 Spring washer 14 4
GB/T5782-2000- M14x50 |2 M14x50 Hex. head bolt M14x50 4
300.55.114-1 THIET 2% Cylinder cover 1
300.55.125 P 71 1 adjust valve 1
GB/T3452.1-1992-11.8x1.8 |0/ % £} #]11.8x1.8 O-ring seal 11.8x1.8 2
GB/T119.1-2000-4x12 54X 12 Pindx12 1
300.55.127 YT RAT T Sy The lower end of adjust valve 1
GB/T879.1-2000-4x16 54X 16 Pindx16 1
300.55.122 AT R AT L ity The lower top of adjust valve 1
GB/T879.1-2000-5%x24 445X 24 Pin5x24 1
300.55.124-30 £PE 30 Spring washer 30 1
300.55.130 AR B Valve -pole nut 1
300.55.020 FRIRE1 Handwheel assy 1
GB/T97.1-2002- 8 # | 8 Plain washer 8 1
GB/T91-2000-2x16 i 2x16 Split pin 2x16 2
200.55.013 BB Linkage rod 1
200.55.119-1 RPN Limit spot 2
GB/T6170-2000-M8 12 5E M8 Hex. nut M8 2

2
2

B2FE M8x20
AN T

Hex. head bolt M8x20
Lift arm




21.2 TF- BB

Hydraulic Power Lift

J¥*5 Ser.No. 5 Part No. YIS Name & Specifications i Quantity| #%7F Remarks
26 200.55.107 JEAR Clamping plate 2
27 GB/T3452.1-1992-10.6x1.8 |OJE % £} & 10.6x1.8 O-ring seal 10.6x1.8 1
28 GB/T3452.1-1992-92.5x5.3 |OJE % £} & 92.5x5.3 O-ring seal 92.5%5.3 1
29 300.55.115 T Cylinder 1
30 300.55.101-2 TR oAk Lift case 1
31 200.55.111-2 IR IE Vent tube 1
32 200.55.102 (EEeS Spacer sleeve 2
33 200.55.103-A PEES Bush 2
34 GB/T3542.1-1992-38.7x5.3 |OJE % £} & 38.7x5.3 O-ring seal 38.7x5.3 2
35 200.55.104 (EEeS Spacer sleeve 2
36 200.55.120 WAl Y Linkage pin 1
37 GB/T97.1-2002-10 i 10 Plain washer 10 1
38 GB/T91-2000-3.2x20 4 3.2x20 Split pin 3.2x20 1
39 200.55.014 B IRE AT Driven plate 1
40 200.55.122 $i4E Retainer plate 1
41 200.55.121 113 Torsion spring 1
42 200.55.016 LTS Drive plate weldment 1
43 GB/T5783-2000-M10x30  [#24: M10x30 Hex. head bolt M10x30 6
44 300.55.024 HHEBUREE AT Right Hitching plate 1 i
45 300.55.025 Fe R A Left Hitching plate 1
46 300.55.132-1 W T Inner lift arm 1
47 GB/T879.1-2000-6x50 4 6x50 Slotted spring pin 6x50 1
48 200.55.109 T FE T Piston push rod 1
49 300.55.117-D80 Y XJE% 3/l D8O Y X-seal D80 1




21.2 IS EH  Hydraulic Power Lift

J5*5 Ser.No. 5 Part No. YIS Name & Specifications i Quantity| #%7F Remarks
50 300.55.116 T % Piston 1
51 GB/T3452.1-1992-73%x3.55 |OJE % £} & 73x3.55 O-ring seal 73x3.55 1
52 300.55.110 FETHh Lift shaft 1
53 GB/T3541-1983-14 14 Plain washer 14 1
54 JB/T1000-1977-M14x1.5 |#ZZEM14X 1. 5 Spiral shell M14x1.5 1
200.55.001 AR 355 Hydraulic Power Lift assembly 1 No: 1--54 +200.55.011




19

20

18

17, 16 15 14 13 12 1M\ 10 93\76
F =

22 R JEWE WE R K
0il pump,Filter,Pipe and Fittings

3

2 1




22 HEE JEVhES W R Filter, Oil pump, Pipe and Fittings

5 Ser.No % Part No. R PR Name & Specifications i Quantity| £ Remarks
1 CBN-E310B WH R Gear pump 1 /e Left-handed
2 GB/T93-1987-8 s 8 Spring lock washer 8 16
3 GB/T5783-2000-M8x35 2R M8x35 Hex. head bolt M8x35 3
4 GB/T3452.1-1992-18x2.65 O%!}E| 18x2.65 O-ring seal 18x2.65 2
5 404B.58D.011 Sy BElas BEMAE R BOE 54 Distributor inlet pipe assy 1
6 GB/T5783-2000-M8x40 2R M8x40 Hex. head bolt M8x40 3
7 404B.58.011 TR RS AT Suction pipe assy of gear pum 1
8 404B.58.102 ISR S S Filter bracket 1
9 GB/T97.1-2002-10 P 10 plain washer 10 2
10 GB/T93-1987-10 P 10 Spring lock washer 10 2
11 GB/T5783-2000-M10x20 2R M10%20 Hex. head bolt M10x20 2
12 JB/T982-1977-22 g 22 Copper washer 22 4
13 320.58.108- M22x1.5 SRS M22x1.5 Hollow bolt M22x1.5 2
14 254-5.58.013 L/ §=#5Y5% Hose assy 1
15 JB/T8870-1999-2A (25-38) |Mxifi2A (25-38) Hoop 2A (25-38) 2
16 404B.58D.120-1 fi] 5 K Fix clip 4
17 GB/T6170-2000-M8 = REM8 Hex. Nut M8 2
18 400-6.58.017 Z B IR )5 BOEGAE Inlet pipe weldment 1
19 JB/T982-1977-14 P 14 Copper washer 14 2
20 200.55.124 SNy Hollow bolt 1
21 304.58A.101 R4 Paper gasket 1
22 404B.58.013 JETE AR i S Filter oil delivery pipe-rear pa 1
23 GB/T5783-2000- M8x55 2R M8x55 Hex. head bolt M8x55 2
24 GB/T5783-2000-M8%25 B2k M8x25 Hex. head bolt M8x25 4
25 HG4-761-74-22x32x270 B IR 22x32x270 Hose 22x32x270 1




22 HEE UEMWMAE W S Filter, Oil pump, Pipe and Fittings

¥ Ser.No. {5 Part No. LR IR Name & Specifications & Quantity| #7E Remarks
26 404B.58.015 YEVE AR B AT BUS A E  Filter oil delivery pipe-front p 1
27 Y X0811A-0000 R DBV i SR Filter 1
28 GB/T97.1-2002-8 1l 8 plain washer 8 4
29 GB/T5783-2000-M8x45 2k M8x45 Hex. head bolt M8x45 3
30 300.58.102 B[] R AR Fastening bolt 1




23.1 B I EhAR &Rk ()
Front Drive Axles Middle)




23.1 RUIRBhHFE () Front Wheel Drive Axle ( middle)

J5*5 Ser.No. 5 Part No. TR Name & Specifications & Quantity %71 Remarks
1 GB/T5783-2000-M6x12 B2 M6x12 Hex. head bolt M6x12 4
2 GB/T93-1987-6 P 6 Spring lock washer 6 4
3 JB/T7940.1-1995-M10x1 AR M10x1 Grease cup M10x1 2
4 304.31.019 T 7 A g 7 20 A AR End cover of front pedestal 1
5 304.31.122 Ui R By End cover gasket 1
6 GB/T6170-2000-M16 BERE M16 Hex. nut M16 4
7 GB/T93-1987-16 P 16 Spring lock washer 16 4
8 304.31.220-3 A 7 A Front pedestal 1
9 GB/T27-1988-M16x65 B2 M16%65 Hex. head bolt M16x65 4
10 304.31.219-1 T s et Front pedestal bush 1
11 [30431.123-1 B 2 Shims for front swing axle 141 one set éﬁjﬁf R
12 GB/T3452.1-1992- 65%2.65 O 65%2.65 O-ring seal 65x2.65 1
13 ZB T32003-88-24 Wi IE F 24 Casing cap 1
14 GB/T5786-2000- M12x1.5%35 |#Zf2 M12x1.5%35 Hex. head bolt M12x1.5x35 8
15 GB/T93-1987-12 HE 12 Spring lock washer 12 24
16 304.31.124-2 BT, Front swing axle 1
17 GB/T3452.1-1992-69x3.55 O 69%x3.55 O-ring seal 69x3.55 1
18 304.31.116-2 FAE B AR Main drive case 1
19 200.38.024 TR M2 FE S Rl Oil drain plug 1
20 12.37.149 21 A B A Combined seal washer 3
21 304.31.125-1 Bl K R Shims for bearing seat 174 one set #iii%fi}j cach sige
22 304.31.022-1 F BN SR Bevel drive pinion assembly 1
23 304.31.222-2 J5 7 JWe Rear pedestal 1




23. 1 RTUREN#FEEL(F) Front Wheel Drive Axle ( middle)

5 Ser.No. X5 Part No. TR IS Name & Specifications $5 Quantity %71 Remarks
24 304.31.221-1 G S RE AT A Rear pedestal bush 1
25 GB3452.1-82-69%2.65 O7Y P& 69%2.65 O-ring seal 69%2.65 1
26 304.31.126-1 Jo s RE ER R Gasket for end cover 1
27 304.31.127-2 Ji SR End cover of rear pedestal 1
28 GB/T93-1987-8 5 8 Spring lock washer 8 4
29 GB/T5783-2000-M8x25 BEFE M8x25 Hex. Head bolt M8x25 4
30 GB/T3452.1-1992-48.7x3.55  |O7Y}4] 48.7%3.55 O-ring seal 48.7x3.55 1
31 304.31.128-1 NHIEE R Gasket for Upright shaft housing 2
32 GB/T5783-2000-M10x35 B2 M10x35 Hex. head bolt M10x35 20
33 GB/T93-1987-10 #1810 Spring lock washer 10 20
34 304.31.013-1 HmR A4 Oil dipstick 1
35 GB/T5783-2000-M12x35 IR M12x35 Hex. head bolt M12x35 16
36 304.31.233-1 Je e Left half shaft housing 1
37 GB/T3452.1-1992-160%3.55 OZY P& 160x3.55 O-ring seal 160x3.55 2
38 304.31.117-1 FAL B AR Shims for main drive case 27H two set %i%jt%fifeach “ize
39 304.31.014A FETH A AR Differential assembly 1
40 GB/T119.1-2000-A10%20 B A10x20 Straight pin A10x20 2
41 304.31.115-1 PER Right half shaft housing 1
42 GB/T119.1-2000-A10x16 B A10%x16 Straight pin A10x16 2
43 304.31.118-1 IR IE Vent plug 1
44 304.31.119-1 WA Vent pipe 1
45 304.31.234 T ] JH T JME Power steering cylinder bracket 1




23.2 FII oA R Rk (2 3 aE)
Front Drive Axle (Left Side—-Slowdown)




23.2 WiIREhAF R L (Z£3985%) Front Wheel Drive Axle ( Left Side-Slowdown )

5 Ser.No X5 Part No. RIS Name & Specifications & Quantity[  #%7F Remarks
1 GB/T6176-2000- M18x1.5 12HE M18x1.5 Hex. nut M18x1.5 2
2 GB/T93-1987-18 #J 18 Spring lock washer 18 6
3 304.31.179 W2 A Double screw bolt 2
4 GB/T5786-2000-M18x1.5x35 124 M18x1.5%35 hex. head bolt M18x1.5x35 4
5 304.31.101-2 X %0 Drive shaft 1
6 HG4-692-67-W50x72x7 wEE W50x72x7  Oil-seal W50x72x7 2
7 HG4-692-67-PD50x%72x12 wF PD50x72x12  Oil-seal PD50x72x12 2
8 GB/T5783-2000- M10x30 1242 M10x30 Hex. head bolt M10x30 20
9 GB/T93-1987-10 #JE 10 Spring lock washer 10 26
10 304.31.104-3 IXshah a5 Drive shaft cover 1
11 GB/T276-1994-6209 MKk 6209 Ball bearing 6209 1
12 304.31.102-2 X A 5[] 5 el Fixing ring of drive shaft 2
13 304.31.103-2 X Bl H R Drive shaft sleeve 1
14 304.31.132-2 KigaEutshiaise  Driven bevel gear of final drive 1
15 GB/T276-1994-6207 MK 6207 Ball bearing 6207 1
16 304.31.105-1 X Bh4h 25 3 Gasket for drive shaft cover 1
17 304.31.228-4 VIS AN/ RGN Left final drive housing 1
18 GB/T119.1-2000-A10x28 B A10x28 Straight pin A10x28 2
19 304.31.130 E g Felt washer 1
20 304.31.217-1 g se et £ Final drive housing bushing 1
21 GB/T301-1995-51106 Hh7k 51106 Thrust ball bearing 51106 1
22 304.31.131-2 KIgaE EshiaAse  Driving bevel gear of final drive 1
23 304.31.140 M E Spacer 1
24 304.31.107-3 A Upright shaft 1
25 GB/T276-1994-6305 Hh 7k 6305 Ball bearing 6305 1




23.2 BIEKEHERE (ZE39E) Front Wheel Drive Axle ( Left Side-Slowdown )

5 Ser.No. X5 Part No. TR IS Name & Specifications & Quantity[  #%7F Remarks
26 304.31.139 KiumifL shifHE3 - Adjusting shims for final drive 121 one set Twéiﬂcfﬁiiiize
27 GB/T3452.1-1992-56x2.65 OJ¥ F&l 56x2.65 O-ring seal 56x2.65 1
28 304.31.137-2 T s Lower bearing cover 1
29 12.37.149 2H B B | Combined seal washer 1
30 200.38.024 TR B JE B R QOil drain plug 1
31 JB/T7940.1-1995-M10x1 AR M10x1 Grease cup M10x1 1
32 304.31.201-3 e Bt 1) R Left steering arm 1
33 304.31.202-1 e m 4t & Steering arm bushing 1
34 GB/T5783-2000-M12x40 B2 M12x40 Hex. head bolt M12x40 4
35 GB/T93-1987-12 g 12 Spring lock washer 12 4
36 GB/T5783-2000-M10x25 BRFE M10x25 Hex. head bolt M10x25 7
37 GB/T3452.1-1992-34.5%2.65 O7ZlUE 34.5x2.65 O-ring seal 34.5x2.65 1
38 304.31.111-3 R Upper bearing cover 1
39 GB/T3452.1-1992-85%2.65 OJ¥ F&l 85%2.65 O-ring seal 85x2.65 1
40 |304.31.133 pfE 2R 1 Adjusting shims for the first drive] 141 one set waﬁfif 2
41 GB/T276-1994- 6111 Hhrk 6111 Ball bearing 6111 1
42 304.31.138 BRI Lock washer 1
43 304.31.110-1 BACHEET:] Blocking ring of upright shaft 1
44 304.31.112-2 PR Adjusting shims 121 one set Twiégfi%i): size
45 304.31.113-1 el fLshak shia e Driven bevel gear of the first drivg 1
46 304.31.108-3 SLhEE Upright shaft housing 1




23.2 WIWshF R (A3 ) Front Wheel Drive Axle ( Left Side-Slowdown )

5 Ser.No. X5 Part No. RIS Name & Specifications & Quantity[  #%7F Remarks
a7 GB/T119.1-2000-A10x%20 i A10%x20 Straight pin A10x20 1
48 304.31.129-1 dilalfLsh Eshia % Driving bevel gear of the first driy 1
49 GB/T276-1994-6208 Hh7& 6208 Ball bearing 6208 1
50 304.31.114-2 B Half shaft 1
51 404B.31.110 TR I Left steering trapezoid arm 1
52 450.31.024-1 PPk Mk (Z5)  Linkage ball joint (Left) 1
53 GB/T6173-2000-M18x1.5 IERE M18x1.5-4  Hex.thin nut M18x1.5-Left 1
54 404B.31.105 F& 7 A F Steering tie rod 1
55 GB/T6173-2000-M18x1.5 12HE M18x1.5 Hex.thin nut M18x1.5 1
56 450.31.026-1 P SL BU(A)  Linkage ball joint (Right) 1
57 GB/T6181-1986- M14 1ELE M14 Hex. thin slotted nut M14 2
58 GB/T91-2000-3.2x22 i 3.2x22 Split pin 3.2x22 2




23. 3 BB R (R EE)
Front Drive Axle Right Side-Slowdown)




23.3 BB SR (A4 ) Front Wheel Drive Axle ( Right side-Slowdown )

55 Ser.No. %5 Part No. B Y& S Name & Specifications i Quantity |  #%7F Remarks
1 GB/T6176-2000-M18x1.5 B2 EF M18x1.5 Hex. nut M18x1.5 2
2 GB/T93-1987-18 Pl 18 Spring lock washer 18 6
3 304.31.179 BEAT: Double screw bolt 2
4 GB/T5786-2000-M18x1.5x35| i #4: M18x1.5%35  hex. head bolt M18x1.5%35 4
5 304.31.101-2 X Zh % Drive shaft 1
6 HG4-692-67- W50x72x7 M W50x72%7 Oil-seal W50x72x7 2
7 HG4-692-67-PD50x72x12  |yifid} PD50x72x12  Oil-seal PD50x72x12 2
8 GB/T5783-2000-M10x30 124 M10x30 Hex. head bolt M10x30 20
9 GB/T93-1987-10 #4810 Spring lock washer 10 26
10 304.31.104-3 UK )l 5 Drive shaft cover 1
11 GB/T276-1994-6209 47k 6209 Ball bearing 6209 1
12 304.31.102-2 I 7 i [ 52 e Fixing ring of drive shaft 2
13 304.31.103-2 IX B il H e Drive shaft sleeve 1
14 304.31.132-2 RIFTE WY B A Driven bevel gear of final drive 1
15 GB/T276-1994- 6207 Hli7& 6207 Ball bearing 6207 1
16 304.31.105-1 IR w25 38 Gasket for drive shaft cover 1
17 304.31.216-4 YEBUN/ RGN Right final drive housing 1
18 GB/T119.1-2000-A10%28 54 A10%x28 Straight pin A10x28 2
19 304.30.130 B 1 Pl Felt washer 1
20 304.31.217-1 IV R Final drive housing bushing 1
21 GB/T301-1995-51106 Hh 4 51106 Thrust ball bearing 51106 1
22 304.31.131-2 KIGGHE FEshia e Driving bevel gear of final drive 1
23 304.31.140 (S Spacer 1
24 304.31.107-3 DA Upright shaft 1
25 GB/T276-1994-6305 & 6305 Ball bearing 6305 1




23.3 BB R (Ai4LWEE) Front Wheel Drive Axle ( Right side-Slowdown )

¥ Ser.No. %5 Part No. LR SR Name & Specifications HE Quantity | #%7F Remarks
26 304.31.139 KAk shiEHE I Adjusting shims for final drive | 14H one set Twiéifﬁiiiize
27 GB/T3452.1-1992-56x2.65 |OJE 8] 56%2.65 O-ring seal 56x2.65 1
28 304.31.137-2 A Lower bearing cover 1
29 12.37.149 21 A A Combined seal washer 1
30 200.38.024 TR SE 2Rk, QOil drain plug 1
31 JB/T7940.1-1995- M10x1 WA M10x1 Grease cup M10x1 1
32 304.31.215-3 A7 R Right linking arm 1
33 304.31.202-1 BRREAE ) o Steering arm bushing 1
34 GB/T5783-2000-M12x35 B2 fE M12x35 Hex. head bolt M12x35 4
35 GB/T93-1987-12 i 12 Spring lock washer 12 4
36 GB/T5783-2000- M10x25 124 M10x25 Hex. head bolt M10x25 7
37 GB/T3452.1-1992-34.5x2.65 |OZY 4] 34.5%2.65 O-ring seal 34.5%2.65 1
38 304.31.111-3 RV Upper bearing cover 1
39 GB/T3452.1-1992-85%x2.65 |OJE 8] 85%2.65 O-ring seal 85%2.65 1
40 304.31.133 tha) (LB A Adjusting shims for the first driv| 14H one set wagf;ﬁiﬁ size
41 GB/T276-1994-6111 Bk 6111 Ball bearing 6111 1
42 304.31.138 i Lock washer 1
43 304.31.110-1 AEE] | Blocking ring of upright shaft 1
44 304.31.112-2 IR Adjusting shims 141 one set wagff:fiﬁ size
45 304.31.113-1 LSt sl % Driven bevel gear of the first driy 1
46 304.31.108-3 AEY Upright shaft housing 1




23.3 BIEhHF R (AiLWiE) Front Wheel Drive Axle ( Right side-Slowdown )

sk
75 Ser.No. %5 Part No. LR SR Name & Specifications H# Quantity | #%7F Remarks

47 304.31.129-1 HiaML s EshiAise  Driving bevel gear of the first dri 1
48 GB/T276-1992-6208 Bk 6208 Ball bearing 6208 1
49 304.31.114-2 e fh Half shaft 1
50 404B.31.111 VELr A Right steering trapezoid arm 1
51 GB/T119.1-2000-A10x20 i A10%x20 Straight pin A10x20 2

304.31.001-4 HIME SRR Front wheel drive axle assembly 1

Middle+left+right slow down




23. 4 B FHAR B Rk (304, 31. 022-1E(14)
Front Drive Axle (304. 31. 022-1Assembly)




23.4 FIOKENHT R (304.31.022-1%84F) Front Wheel Drive Axle ( 304.31.022-1 Assembly )

JF5 Ser.No. %5 Part No. AT L R A Name & Specifications ¥ Quantity £#7E Remarks
1 GB/T91-2000-3.2x50 i 3.2x50 Split pin 3.2x50 1
2 304.31.223-1 L BIA ! Castle nut 1
3 304.31.224-1 VR Adjusting shims 141 oneset | elzﬁcfji v
4 GB/T3452.1-1992-23.6x2.65 0K [& 23.6x2.65 O-ring seal 23.6x2.65 1
5 304.31.225-1 = B A B i ) JRE P Oil-seal seat 1
6 HG4-692-67-SD35x56x12 |73} SD35x56x12 Oil-seal SD35x56%12 1
7 GB/T297-1994-32006 Hhk 32006 Taper roller bearing 32006 1
8 304.31.227 T3[R HEA S Bevel drive pinion 1
9 GB/T3452.1-1992-85%2.65 |OJE | 85%2.65 O-ring seal 85%2.65 1
10 304.31.226 T B HE A el Bearing seat 1
11 GB/T297-1994-31306 Hh 7k 31306 Taper roller bearing 31306 1
12 GB/T3452.1-1992-80%x2.65 |OJE | 80%2.65 O-ring seal 80x2.65 1




23.5 HTHEZHHE A AR (304. 31. 014A34)
Front Drive Wheel Axle (304. 31. 014Assembly)




23.5 FU IR B HF S 5(304.31.014A 5 4)Front Wheel Drive Axle (304.31.014A Assembly)

J¥'5 Ser.No. 85 Part No. EA eSS Name & Specifications ¥ Quantity |  £7E Remarks
1 GB/T297-1994-32009  |#h7& 32009 Taper roller bearing 32009 2
2 GB/T5782-2000-M8x50 [#Zf: M8x50 Hex. head bolt M8x50 4
3 304.31.206 WA e RSBl Lock washer for crown gear 2
4 304.31.207 W B R HE A S Crown gear 1
5 304.31.210A-1 b A 55 B Half shaft gear washer 2
6 304.31.211A TR pe e Tl A E Half shaft gear 2
7 GB/T119.1-2000-A8x20 |44 A8x20 Straight pin A8x20 2
8 304.31.235-1 e ZE TR AR Ak Left differential housing 1
9 304.31.208A AT RN Planet gear shaft 2
10 304.31.205A ETR AT AN Planet gear 2
11 304.31.209A-1 AT B A B Planet gear washer 2
12 GB/T119.1-2000-A8%35 |44 A8x35 Straight pin A8x35 2
13 304.31.236-1 VEPSSLE N Right differential housing 1
304. 31. 014A BT Z 1 a8 Sk, Differential assembly 1 1—13




24 1% 7 Hh K Ak

Transmission shaft

3 W

() Gm (28]




24 {&shEh B Transmission shaft

J¥*5 Ser.No. {5 Part No. EX NGNS Name & Specifications & Quantity |47 Remarks
1 404B.36.012 eSS Front housing 1
2 304.36.114 i Rubber pad 1
3 GB/T6170-2000-M8 I2HE M8 Hex. nut M8 1
4 GB/T93-1987-8 I 8 Spring lock washer 8 4
5 GB/T97.1-2002-8 5 8 Flat washer 8 1
6 304.36.013-1 [ 8 ZE RS Fixing bracket 2
7 304.36.014 Rgiti 953 5 % Hoop 953 1
8 304.36.103 GRS Seal sleeve 1
9 304.36.015 it @48 5L ik Hoop 948 1
10 304.36.016 G EE RS Rear housing 1
11 GB/T5783-2000- M8x20 IEAE M8%20 Hex. head bolt M&8x20 1
12 GB/T879.1-2000-4%30 B4 4x30 Slotted spring pin 4x30 3
13 GB/T3081-1982-1-1.4 PERFN 221-1.4 Steel wire I-1.4 il need
14 304.36.108 Bk el Rubber cover 2
15 304.36.101 YK E Support sleeve 2
16 GB/T308-2002-9 WEK 9 Steel ball 9 12
17 GB/T5783-2000-M8x%25 BEAE M8x25 Hex. head bolt M8x25 3
18 404B.36.011 B BRI & 564 Transmission shaft 1
19 304.36.104 PilE (=) Blocking ring (2) 2
20 304.36.105 S Spring 1
21 304.36.106 CESER]ic Seal blocking ring 1
22 304.36.107 JGERICIEE Rear connecting-sleeve 1
23 304.36.112 Jo R Rear mid-shaft 1
24 GB/T3452.1-1992-48.7x3.55 |OZ B&| 48.7%3.55 O-ring seal 48.7x3.55 2
25 GB/T5783-2000- M10x25 B2 A M10%25 Hex. head bolt M10x25 2




24 FEZh%EN B Transmission shaft

R
J¥'5 Ser.No. %5 Part No. RIS Name & Specifications (& Quantity |47 Remarks
26 GB/T93-1987-10 I 10 Spring lock washer 10 2
27 304.36.109 Hh g R Mid-shaft seat 1
28 JB/T7940.1-1995- M10x1 A M10x1 Grease cup M10x1 1
29 304.36.110 4L Paper gasket 1
30 HG4-692-67- PG25%x42x10 ¥ PG25%x42x10  Oil seal PG25x42x10 1
31 GB/T278-1989-60205 Bl # 60205 Ball bearing with shields 6020 1
32 304.36.113 BaeE Connecting sleeve 1
33 304.36.111 R Mid-shaft housing 1




25 ENAE KR
Transfer case




25 4y EhAE Ml Transfer case

5 Part No.

AR A

Name & Specifications

& Quantity

304.42.101
GB/T1096-1979-C10%32
GB/T65-2000- M5x16
GB/T93-1987-5
304.42.133-1
GB/T895.2-1986-30
304.42.104-1
GB/T5801-1994-4524906
304.42.105

304.42.103

304.42.116
GB/T305-1998-52/57.9
GB/T277-1989-50205
304.42.117

304.42.118
GB/T879.1-2000-6x50
GB/T119.1-2000- A8x30
304.42.109-1

200.38.024

12.37.149
GB/T276-1994- 6304
304.42.106-1

304.42.107
GB/T894.1-1986-24
GB/T276-1994-6205

R ) 3 By ik ke

i C10x32
124T M5x16
P 5
BRA AR

48 30
HIEES

7k 4524906
438 bl
IEGES

I

1-5hFF 52/57.9
#h7& 50205
B Nt
/N

4 6x50

74 A8x30
PARSIEIERL
JICTHIE ZE K
Y B B
Hh& 6304

S ENFE RS
Sy BhFE
k8 24

Hh& 6205

Power Transfer gear

Flat key C10x32

Cheese head screw M5x16
Spring lock washer 5
Locating plate

Circlip for shaft 30

Front spacer

Needle bearing 4524906
Upper idler

Rear spacer

Spacer

Locating snap ring 52/57.9
Ball bearing with snap ring groove 502¢
Lower idler

Lower idler shaft

Slotted spring pin 6x50
Straight pin A8%30
Transfer case housing

Oil drain plug

Combined seal washer
Ball bearing 6304

Sliding gear

Transfer case shaft

Circlip for shaft 24

Ball bearing 6205

1
1
4
4
1
1
1
2
1
1
2
2
2
1
1
1
2
1
1
1
1
1
1
1
1

#7E Remarks




25 4y EhAE Ml Transfer case

75 Ser.No. 5 Part No. TR IR Name & Specifications H & Quantity %7 Remarks
26 GB/T3452.1-1992-45%3.55  |OJE[#| 45%3.55 O-ring seal 45%3.55 1
27 304.42.108 MEESPAN Oil seal seat 1
28 HG4-692-67-PG25x42x10  |iihiE} PG25x42x10 Oil seal PG25x42x10 2
29 GB/T893.1-1986-55 i1 55 Circlip for hole 55 1
30 304.42.012-1 AT S Shifter peg 1
31 GB/T879.1-2000-5%x32 Y 5%32 Slotted spring pin 5x32 1
32 GB/T879.1-2000-8%32 i 8x32 Slotted spring pin 8%32 1
33 GB/T3452.1-1992-15x2.65 |[OJE [ 15%2.65 O-ring seal 15x2.65 1
34 304.42.111 ENIHR Locating plate 1
35 GB/T93-1987-8 5 8 Spring lock washer 8 3
36 GB/T5783-2000-M8x16 B2 M8x16 Hex. head bolt M8x16 3
37 304.42.013-1 ERAnE CRA YT Rocker arm 1
38 GB/T6170-2000-M12 BEEE M12 Hex. nut M12 2
39 GB/T93-1987-12 ] 12 Spring lock washer 12 2
40 GB/T97.1-2000-12 ] 12 Plain washer 12 1
41 GB/T3452.1-1992-9x2.65 OJE[# 9x2.65 O-ring seal 9x2.65 1
42 304.42.113 ¢l Pivot shaft 1
43 354-7.42.021 DN HFT RS Control lever 1
44 GB/T96-2002-12 ] 12 Plain washer 12 1
45 304.42.134-2 5y G AT T Transfer control handle 1
46 304.42.115-1 b Positioning plate 1
47 GB/T308-2002-10 HWER 10 Steel ball 10 1
48 304.42.114 G Spring 1




26 TR R
Air Filter




26

Air Filter

J¥*5 Ser.No. 5 Part No. SRR SRS Name & Specifications H Quantity] #57F Remarks

1 404G2-6E.10.101 TUETE A Air Filter 1
2 GBI/T 6170-2000-M10 BZREM10 Hex .nut M10 2
3 GB/T 93-1987-10 e 10 Spring Lock washer10 2
4 GB/T97.1-2002-10 HPE 10 Plain washer 10 2
5 GB/T5783-2000-M10x25 IZF:M10x25 Hex.head bolt M10x25 2
6 JB/T8870-1999 (51-70) W4 (51-70) Clip (51-70) 1
7 404G2-6E.10.102 HRE Air pipe 1
8 JB/T8870-1999 (64-76) I 4i (64-76) Clip(64-76) 1

KW1025 U PR Air Filter 1




27 HRALEE R R
Radiator




27 EH AR A Radiator

J¥*5 Ser.No. %5 Part No. EX NGNS Name & Specifications 8 Quantity %7 Remarks
1 550-1.51.101 CIESE S Airproof piece &
2 GB/T5783-2000-M8x20 M2k M8 X 20 Hex.head bolt M8%20 1
3 GB/T97.1-2002-8 HpE 8 Plain washer 8 1
4 GB/T93-1987-8 8 Spring lock washer 8 1
5 GB/T6170-2000-M8 R EE M8 Hex. nut M8 1
6 404G2-6E.13.101 IKAEHEAT Supporting rod, radiator 1
7 404G2-6E.13.104 TKF A B AU Right shield board, radi 1
8 304G2-6E.13.101 HKE Upper water hose 1
9 JB/T8870-1999-(35-51) W4 (35-51) Hose clamp 2A (35-51) 4
10 404G2-6E.13.011 AR A Radiator 1
11 404G2-6E.13.102 Tk Lower water pipe hose 1
12 GB/T97.1-2002-12 12 Plain washer 12 2
13 GB/T93-1987-12 HpE 12 Spring lock washer 12 2
14 GB/T6170-2000-M12 BEEE M12 Hex. nut M12 2
15 404G2-6E.13.103 TKFE e B RV Left shield board, radiat 1
16 304G2-6E.13.103 B rubber pad 1
17 GB/T6170-2000-M6 R EE M6 Hex. nut M6 8
18 GB/T93-1987-6 s 6 Spring lock washer 6 8
19 304G2-6E.13.105 A Spring piece 4
20 304G2-6E.13.108 TKFE T 4 XU Down shield board, radi 1
21 GB/T96.1-2002-M6 e M6 Plain washer 6 8
22 GB/T5783-2000-M6x16 M2k M6X 16 Hex.head bolt M6x16 8




28 HAE Kk
Exhaust pipe




28 ﬂlf—(, B u\EJ?

Exhaust pipe

J¥*5 Ser.No. %5 Part No. IR kS Name & Specifications ¥ Quantity] 7% Remarks
1 304G2-6E.22.011 SRR~ ae Uy Dissipative muffler 1
2 304G2-6E.22.101 o4 Clip 1
3 GB/T6170-2000-M8 2 EEM8 Hex .nut M8 1
4 404G2-6E.22.012 HEAEE RS Exhaust pipe 1
5 GB/T5783-2000-M8x25 |lZ#4:M8x25 Hex.head bolt M8x25 5
6 GB/T93-1987-8 I8 Spring Lock washer 8 5
7 GB/T97.1-2002-8 I8 Plain washer 8 5
8 304G2-6E.22.102 HEAE 4L Paper gasket 1
9 404G2-6E.22.103 HASEP Exhaust pipe cover 1
10 GB/T97.1-2002-6 H |6 Plain washer 6 2
11 GB/T93-1987-6 I 6 Spring Lock washer 6 2

2

—
[\

GB/T5783-2000-M6x12

IZFEM6x12

Hex.head bolt M8x25




29 ZBRBER SR RE

Sandwich Multiole Control Valve




29 LR IRWERE RSB Sandwich Multiole Control Valve

[ Ser.No 5 Part No. SRR B Name & Specifications e Quantity | £7E Remarks
1 ZD-L10E-W-00-1 e Al Sandwich Multiole Control Val 1
2 304G2-6.61.025 LIRS (7)) Out-let pipe (2) 1
3 354.61.102 P Spring washer 15
4 354.61.101 B IR Hex. head bolt 6
5 254-1.61.101 % % WS A Sk Inlet pipe connect 2
6 304G2-6.61.023 Z IR E RS (5D Inlet pipe (2) 1
7 304G2-6.61.021 Z B E RS Out-let pipe (1) 1
8 304G2-6.61.118 2 W 1R WG e Sk Inlet pipe connect 1
9 304G2-6.61.019 Z B WO E RS () Inlet pipe (1) 1
10 GB/T6173-2000-M24x2 2 REM24%2 Hex. nut M24x2 8
11 NPT 1/2" PR kNPT 1/2" Quick change NPT1/2" 4
12 404-6E.61.011 % I8 W R R S A Connecting plant weldment 1
13 GB/T5782-2000- M6x55 2K M6x55 Hex. head bolt M6x55 3
14 GB/T93-1987-6 |6 Spring washer 6 3
15 GB/T6170-2000-M6 I2RE M6 Hex. nut M6 3
16 354-1.61.016 o3 e A B S5 Distributor inlet pipe 1
17 200.55.124 AR Hollow bolt 1
18 JB/T982-1977-14 P 14 Washer 14 2
19 354-1.61.011 22 1% TR [Py A R A A Return pipe weldment 1
20 JB/T982-1977-18 P18 Washer 18 2
21 250D.58.118-M18x%1.5 PRAENEME MI8X 1.5 Hex. head bolt M18x1.5 1




30 BB E LR
Front Balance Weight




30 AIECE S Front Balance Weight

JF'5 Ser.No. 5 Part No. SR SR Name & Specifications F& Quantity] %71 Remarks
1 GB/T6170-2000-M12 PR EEM12 Hex.nut M12 2
2 GB/T93-1987-12 HJE 12 Spring lock washer 12 2
3 GB/T97.1-2002-12 g 12 Plain washer 12 2
4 GB/T953-1988-M12x480 |55 K XL IRF:M12x480  Clamping-type double stud M12x480 1
5 300-6.73.012 R AT Bolt weldment 1
6 GB/T6170-2000-M14 LM 14 Hex.nut M14 2
7 250.73.101 Jic H Balance weight block 6
8 300-6.73.011-1 7 | R G A Front drawbar weldment 1
9 GB/T93-1987-14 HJE 14 Spring lock washer 14 2
10 GB/T5783-2000-M14x45  [#ZF2M14x45 Hex.bolt M14x45 2




31 JATAZ 5 R E R A&

Tractor Drawbar

1



31 B#EF|EEE Tractor Drawbar

J¥5 Ser.No. 185 Part No. LR IR H Name & Specifications HiE Quantity %7 Remarks
1 300.53A.012-1 A AT RA Swing Drawbar Frame 1
2 GB/T93-1987-16 I8 16 Spring lock washer 16 6
3 GB/T5783-2000-M16x40 [#5 /2 M16x40 Hex. head bolt M16x40 4
4 300.53.102 75| R R-pin 2
5 300.53.109 75|44 Hitch pin 2
6 300.53A.103 75 B Drawbar plate 1
7 GB/T6170-2000-M16 B RE M16 Hex. nut M16 2
8 GB/T5782-2000 B2 M16x%65 Hex. head bolt M16x65 2
9 300.53.011- M16x65 B S Spindle 1
10 200.56.011 B 2 R Lock pin 1
11 300.53.104-1 ZHIRS Drawbar clamping plate 1




Al AEZERA
Fig.1 Cylinder Head Cover Assembly

© O

N O



1. KELEE S Cylinder Head Cover Assembly (Fig. 1)

Ser.No. |Part No. ATR N Name & Specifications Quantity Remarks
1 GB/T3452.1-2005-33.5%2.65 O % &} [8 33.5%2.65 Seal ring 33.5%2.65 1
2 [N85-01002 REES Qil filling cover 1
3  |GB/T65-2000-M4x6 I2%] M4x6 Bolt M4x6 4
4  |ZN390TE-01018 (H) ECHFSbRZE EC Emission label 1
5  |N85-01004 A E Breather tube 1
6 |4L68-010003B A B Cylinder head cover 1
7 |N485-01001 AL 5 B A Cylinder head cover seal 1
8  |N85-01005 EEp Retainer 1
) N85-01008 Bez &M Steel wool screen 1
10 [N85-01007 EZ(RELT Multi-hole retaining plate 1
11 |N85-01006 EEPIILIN Oil retainer 1
12 |GB/T895-1987-6 HIE 6 Washer 6 2
13 |GB/T65-2000-M6x12 BRET M6x12 Screw M6x12 2
14 |ZN390TE-09007 [a] = & Breather pipe 1
15 |QC/T619-1999 e 47 Pipe clip Q676B25 2




B) AkZRA
Fig.2 Cylind Head Assembly




2. ]ELFE R Cylinder Head Assembly (Fig. 2)

Ser.No. Part No. SRS Name & Specifications Quantity Remarks
1 N85-02101A B Sleeve 4
2 GB/T5782-2000-M8x20 IZFE M8x20 Bolt M8x20 4
3 N85-02004 mH- Lifting eye 2
4 N485Q-10002H By manifo 1
5 |N85-02109 it 7€ Expansion plugp26 4
6 N85-02105 S8 Intake manifold 4
7  |GB/T923-88-M8 i IR L) M8 Nut M8 5
8 GB/T5783-2000-M10x30  [#&4: M10%30 Bolt M10x30 4
9 GB/T93-87-10 P 10 Washer 10 6
10 [N85T-20001 HES G Exhaust Gasket 2
11 |GB/T899-88-M8x75 WA M8x75 Stud M8x75 8
12 |GB/T6170-2000-M8 12 R} M8 Nut M8 8
13 |N485T-10001(E) A Exhaust manifold 1
14 |4B26-021008 Sl Cylinder head 1
15 |4L68-020009 W%y e T A Injector plate 4
16 |GB/T899-88-M10x50 A M10x50 Bolt M10x50 4
17 |GB/T6170-2000-M10 B2EE M10 Nut M10 4
18  |N85-02104 Wi 7€ Expansion pluge55 1
19 |N85-02102 Toi I 2 Expansion plugg20 4
20 |N485T-09001(F) B E Intake manifold 1
21 GB/T5783-2000-M8x20 B2 M8 X 20 Bolt M8x20 4
22 |GB/T97.1-2002-8 g 8 Washer8 4
23  |N485-09006 Eray Gasket 3
24 [N485-09005 iR Cover 1
25  |ZN490QA-02005 BES G Intake manifold gasket 1




2. ]ELFE R Cylinder Head Assembly (Fig. 2)

Ser.No. Part No. R S Name & Specifications Quantity Remarks
26 |4L68-021007 AT Intake vlvae seat 4
27  |4L68-021006 HEAT e Exhaust valve seat 4
28 |GB/T5783-2000-M8x16  |Eif4 M8 X 16 Bolt M8x16 8
20 [QI/MD05.01-8 I G 8 Washer 8 5
30 |GB/T899-88-M10x50 B2FE M10%50 Bolt M10x50 8
31 GB/T859-87-8 HPE 8 Washer 8 29
32 |GB/T5782-2000-M8x28  |MEifs M8x28 Bolt M8x28 5
33 [N85Q-17004 RER Y Thermostat shell gasket 1
34 |4B26-020027 LR TE o) Sk Heater plug 4
35 [N390T-09002(M) WA Intake joint pipe 1
36 |N485Q-09100 AN Air heater 1
37 [N485Q-09012 (B) e Plate 1
38 |ZN485T-09011 B Support 1




B3 Ak HRERK
Fig.3 Cylinder Block and Gear Case Assembley




3. Wk, N EL K Cylinder Block and Gear Case Assembly (Fig. 3)

Ser.No. Part No. RIS Name & Specifications Quantity Remarks
1 |GB/T5782-2000-M10x35 B2 M10x35 Bolt M10x35 10
2 |GB/T5782-2000-M12x40 W2 M12x40 Bolt M12x40 4
3 GB/T859-1987-12 1 12 Washer 12 4
4 |GB/T859-1987-10 HJE 10 Washer 10 12
5 |ZN485T-03012 kAT Flywheel housing 1
6 |GB/T9877-2008-DL85x110x12 |3&t DL85x110x12 Oil seal DL85x110x12 1
7 |GB/T5783-2000-M8x25 W2 M8x25 Bolt M8x25 7
8 |GB/T859-1987-8 g 8 Washer 8 46
0 |GB/T848-1985-8 P 8 Washer 8 42
10 |N85-03108 FER Expansion plug 1
11 [|4L88-03109A IR YIRS Camshaft rear bushing 1
12 |N85-03102-¢30 Wi %E ¢30 Expansion plug ¢30 4
13 [4L88-03112 R RS Camshaft middle bushing 1
14 |ZN490QA-03104 BV Main shaft cover 4
15 |N85-19005 M =R Push-rod chamber cover gasket 1
16 |ZN390TE-03025B HEAF T Cylinder head bolt washer 1
17 [CC490Q-030021 HLahJETE 45 ik Long cylinder head bolt 1
18 [4L68-031007 JEER S Rear main shaft cover 1
19 [N90-03002 HK Water seal ring 8
20 |N85-03111-¢l14 Hi%E 014 Blocking plug ¢14 4
21 [4L40-03101 IRES Cylinder block 1
20 |41L88-031012 (A) T IE RS Camshaft bushing 1
23 |4L88-120001 W =y Gear case gasket 1
24 |GB/T6170-2000-M8 2 EE M8 Nut M8 3
25 |GB/T899-1988-M8x35 2 M8x35 Bolt M8x35 3




3. Mk, N EL K Cylinder Block and Gear Case Assembly (Fig. 3)

Ser.No. Part No. LR SO Name & Specifications Quantity Remarks
26 |ZN485T-12002 Wit Gear case 1
27 |GB/T6170-2000-M10 BERE M10 Nut M10 1
28 |GB/T93-1987-10 #PE 10 Washer 10 1
20  |N85T-12007A REAL S Generator bracket 1
30 |GB/T5782-2000-M8x20 e M8*20 Bolt M8x20 6
31 |GB/T5782-2000-M10x90 IR M10x90 Bolt M10%x90 1
32  |GB/T276-1994-6007 Hh& 6007 Bearing 6007 2
33  [4L88-120003 (A) W E RN Gear case cover gasket 1
34 |ZN485T-12004 (A) W= Gear case cover 1
35 |GB/T5782-2000-M8x65 I M8x65 Bolt M8x65 3
36 |GB/T5782-2000-M8x40 B2 M8x40 Bolt M8x40 1
37 |GB/T5782-2000-M8x30 I M8x30 Bolt M8x30 2
38 [N85T-12010 W R s Hydraulic pump cover gasket 4
39 |N85T-12009 W 2R 5 Hydraulic pump cover 2
40 |GB/T5782-2000-M8x%25 BEFE M8x25 Bolt M8x25 11
41 |GB/T9877-2008-DR52x72x12  |yiE} DR52x72x12 Oil seal DR52x72x12 1
42  |N485T-12005 WS E AT o Gear case front cover 1
43  |N485T-12006 W ERT SR Gear case front cover gasket 1
44 |N85-03014 AL R R R Cylinder head bolt washer 14
45 |N85-03016-2 AT 7 AL Cylinder head shot bolt 4
46 |N85-03015-2 AU T KRR Cylinder head long bolt 14
47 [4B26-030013 AELSEE A Cylinder head gasket 1
48 |N85-03017 KL T e E Cylinder head locating sleeve 2
49 |ZN90TE-03003 RULE Cylinder liner 4
50 |GB/T859-1987-6 18 6 Washer 6 1




3. Mk, N EL K Cylinder Block and Gear Case Assembly (Fig. 3)

sk
Ser.No. Part No. K28 B R Name & Specifications Quantity Remarks
51 GB/T70.1-2000- M8x20 W N £ 13 # Sk W2 4] M8 x|Inner hexagon cylindrical bolt M8x20 3
52 |N85-03001 N EEMNE Gear case locating sleeve 3
53 |N85T-03110 JER A Dowel pin 2
54 |N85-03105 TR R NE AR R Main shaft cover bolt washer 10
55 |N90-03106 A SR AR Main shaft cover bolt 10
56 |N85-03007 Mhh EHE () Crankshaft thrust plate (lower) 2
57 |N85-03009 b HE A () Crankshaft thrust plate (upper) 2
58 |N85-03006 EXCHNN@D) Main bearing shell (lower) 4
59 |N85-03008 EXINES) Main bearing shell (upper) 4
60 |N85-03020 PLRETS B Lubricating oil filter gasket 2
61 [N390T-03025 o) o Cap 1
62 |ZN390TE-03200(A) TBOK & 2 A Water draining cock 1
63 |N85-03005 e S s Rear oil seal cover gasket 1
64 |N85-03010 JE 3t Rear oil seal cover 1
65 |4L88-031014 ek B EIF NS Camshaft rear bushing 1
66 |GB/T119.1-2000-B8%16 4 B8x16 pin B8x16 2
67 GB/T119.1-2000-B10x25 % B10x25 pin B10x25 2
68 |GB/T5782-2000-M8x60 124 M8x60 Bolt M8x60 1
69 GB/T5782-2000-M8x45 HE A M8x45 Bolt M8x45 3
70 |[GB/T70.1-2000-M8x55 W /S A [ A Sk B2 4T M8 x[Inner hexagon cylindrical bolt M8x55 1
71 GB/T5782-2000-M8x50 12 4E M8x50 Bolt M8x50 2
72 GB/T5782-2000-M8x75 B2 M8x75 Bolt M8x75 1
73 |4L40-03022 IR Stiffiener 1




B4 ERHRARA
Fig.4 Timing gear train

23




4, FN B R EK Tining Gear Train(Fig. 4)

Ser.No. Part No. Y& Name & Specifications Quantity Remarks
1 GB/T5782-2000-M12x30 12k M12X30 Bolt M12X 30 1
2 GB/T859-1987-12 HpE 12 Washer 12 1
3 N85-04009 Sl TE A RS T AR Camshaft timing gear retainer 1
4 N85T-04011A-1 WIEZE N Hydraulic pump gear 1
5  |N85T-04007 et R e Camshaft timing gear 1
6 GB/T5782-2000-M8x16 B2k M8 X 16 Bolt M8X 16 2
7 GB/T859-1987-8 g 8 Washer 8 4
8 GB/T97.1-2002-8 #HpE 8 Washer 8 2
9 N85-04008 5 Bl s b Camshaft retainer 1
10 |4L88-04002 1ERE R Timing idle gear bushing 1
11  [N85T-04004A 1E I T 5 2l Timing idle gear shaft 1
12 |N85T-04012 LR Hollow bolt 1
13  [195-09001-1 2% Washer 2
14 |N85T-04100 M SRl A 4 Oil pipe 1
15 |GB/T5782-2000-M8x50  |ig k4 Bolt M8 X 50 2
16 |[N85T-04003 TS A 5 A Timing idle gear retainer 1
17 |GB/T5783-2000- M6x25 12k M6X 25 Bolt M6 X 25 6
18 |GB/T859-1987-6 P 6 Washer 6 6
19 [N485T-32001D et Adapter 1

20 [N85-04010 PR E3hA Lubricating oil pump driving gear 1
21  |N85-04006 it b 1 A e Crankshaft timing gear 1
22  |4L.88-040005 1EBH NS Timing idle gear 1
23 |N485T-04001A PR ZE IER IR 5E Injection pump timing gear 1




N
-~
&N
(@)
~J
o
()
-

S
DA -
o
S \ i S

Ao HE. HFER
1.0 Piston and Connecting Rod Assembly




5. 7HZ . EAFE K Piston and Connecting Rod Assembly (Fig. 5)

Ser.No. Part No. AR N Name & Specifications Quantity Remarks
1 [4B26-050002 RS ERRTE ST 1st piston ring 4
2 4B26-050003 o IEE 2nd piston ring 4
3 4B26-051000 THER R Qil ring 4
4 |GB/T893.2-1986-28 FLHI 4P 28 Circlip 28 8
5 4B26-050001 T % Piston 4
6 N85-05201 ZEATF Connecting rod 4
7 N85-05203 AR Connecting rod bolt 8
8 41.68-050005 TN EC Connecting rod bearing shell 8
9 N85-05204 EME Connecting rod cap 4
10 |N85-05205 BN IR L Connecting rod nut 8
11 |N85-05202 LA E Connecting rod bushing 4
12 [N85-05004 ViEZEEY Piston pin 4




BO hHtRER
Fig.6 Crankshaft and Fywheel Assembly




6. Hi#l. K# LK Crankshaft and Flywheel Assembly (Fig. 6)

Ser.No. Part No. AR N Name & Specifications Quantity Remarks
1 N85Q-06007 Hh4h 7 s hE e Crankshaft pulley bolt 1
2 N85-06002 Ao B TN Staring jaw washer 1
3 ZN485T-06001 (A)D i 7 e Crankshaft pulley 1
4 N485-04010 (A) MLIMZE Eshihie Lubricating oil pump driving gear 1
5 |4L68-040006 it 1E A S Crankshaft timing gear 1
6 GB/T1096-2003-C10x63 |4 C10x63 Key C10X63 1
7 ZN490B-06004-1 fh%h Crankshaft 1
8 [GB/T119.1-2000-B10x25h8 |4 B10x25h8 Cylindrical pin B10x25h8 1
9 N85-06102 “KES A P Flywheel ring gear 1
10 |ZN485T-06101 it Flywheel 1
11 |GB/T276-1994-6203-2LS |#liz 6203-2LS Ball bearing 6203-2LS 1
12 [N85-06005 (A) AR AR Flywheel blot washer 1
13 |N390T-06006 (B) KA IR Flywheel blot 6




)

- (DD
()

o
S

®
—

i \%

] RAAH
1./ Valve Timing Mechanism




7. BBS ML Valve Timing Mechanism(Fig. 7)

Ser.No. Part No. SRR I Name & Specifications Quantity Remarks

1 |N485-07001 M A8 4H Camshaft Camshaft 1
2 GB/T1096-2003-C10x25 |4 C10x25 Falt key C10X 25 1
3 |N485-07003 S IJHEFE Valve tappet Valve tappet 8
4  |N485-07002 KT 1HEFT Valve push rod  [Valve push rod 8
5 |N85-02208 1 %€ Blocking plug Blocking plug 2
6  |N85-022001 [IEZAEFED Front rocker arm support 1
7 GB/T859-1987-8 g 8 Washer 8 10
8 GB/T5782-2000-M8x60 |#Z 44 M8x60 Screw M8X 45 5
9 GB/T5782-2000-M8x45 |22 M8x45 Screw M8x45 5
10 |N85-02212 KR E R E Valve rocker arm bushing 8
11 [N85-02203 AT B HE R R Valve clearance adjusting screw 8
12  |N85-02202 AT TR B R E T Valve clearance adjusting nut 8
13 |N85-02205 AT Valve clearance adjusting screw 4
14 |N85-02211 SIIRE Valve rocker arm 8
15 |GB/T79-2000-M8x45  [#24T M8 X 45 Screw 5
16 |GB/T6170-2000-M8 2EE M8 Nut M8 5
17 |N85-022004 P2 Rocker arm support 4
18 |N85-02206 bhes Rocker arm shaft bushing 3
19 |N485-02207 FE R Rocker arm shaft 1
20 |GB/T3452.1-2005 ST 22 B R Valve rod seal ring 8
21 |N85-02001-1 GIRE S AW Valve spring seat(upper) 8
22 |N85-02002 I Valve collet 16
23 [N85-02003-1 KUTH Valve outer spring 8
24 |N85-02003-2 ST Valve inner spring 8
25  |4B26-020007 HAI Exhaust valve




7. BBS ML Valve Timing Mechanism(Fig. 7)

Ser.No. Part No. SRR I Name & Specifications Quantity Remarks
26 |[4B26-020008 AT Intake valve 4




B) AR

1L

TEE

EREARY

kERY B8 ARRBRA

% Fig.8 Water Pump and Fan Assembly




8. /KZE. XWE Water Pump

and Fan Assembly (Fig. 8)

Ser.No. Part No. A TR R Name & Specifications Quantity Remarks
1 GB/T5783-2000-M8x60 24 M8x60 Bolt M8x60 4
2 |GB/T859-1987-8 P 8 Washer 8 17
3  |[CcCc490Q-080012 025 Cooling fan 1
4 N390T-08020 (B) U Fan pad 2
5 GB/T6170-2000-M10 I2EE M10 Nut M10 1
6 |GB/T859-1987-10 P 10 Washer 10 1
7 |GB/T97.1-2002-10 P 10 Washer 10 1
8  |N390T-08011(A) IR B i e Water pump pulley 1
9  |N485T-08012 IKIE Bt ke 5 Water pump pulley housing 1
10 |GB/T5783-2000-M8x25 I H M8x25 Bolt M8 X 25 1
11 |GBI/T97.1-2002-8 P 8 Washer 8 1
12 |GB/T1099.1-2003-4x36 it Ax36 Key 4 X 36 1
13 |GB/T6170-2000-M8 I LE M8 Nut M8 4
14 [N390T-08018A FEFT Bracing 1
15 [N85T-08004E TKIE 5K Water pump housing 1
16 |GB/T898-1988-M8x50 12 M8x50 Stud M8x50 1
17 |CZ475Q-170006 IR FE Plug 1
18 [N85Q-17003 i #%(Model 155B) Thermostat (Model 155B) 1
19 [N390T-03025A o] 5 Thermostat (Model 155B) 1
20 [N85T-08008 iR AR Fe Thermostat housing gasket 1
21 |N485Q-17001(S) TR A R Thermostat cover 1
22 |GB/T5783-2000-M8x30 12k M8x30 olt M8 X 30 2
23 |N85T-08003-1F-12 KEIF-12 Water seal ring IF-12 1
24  |N85T-08005 IKEE 4 Water pump impeller 1
25  |N85T-08009 KRR Water pump gasket 1




8. /KZE. XWE Water Pump

and Fan Assembly (Fig. 8)

Ser.No. Part No. L TR N Name & Specifications Quantity Remarks
26 |N85T-08010 TKZEIEFIR Water pump adapter 1
27 |N85T-08017 TKEZ AR I Water pump adapter gasket 1
28 |GB/T68-2000-M8x16 IRET M8x16 Screw M8X 16 2
29 GB/T3452.1-2005-40x3.1 Ofl 18 40x3.1 Seal ring 40 X3.1 1
30 |GB/T5783-2000-M8x%20 12k M8x20 Bolt M8X 20 2
31 [N85T-08013 H kS Water drain connector 1
32 |N85T-08014 oKL B Water drain connector gasket 1
33 |GB/T5782-2000-M8x80 124 M8 X 80 Bolt M8< 80 2
34 |N485T-08022 £y gasket 1
35 |N485T-08021 HEKE Water pipe 1
36 GB/T5780-2000-M8x45 12k M8x45 Bolt M8 X 45 2
37 |GB/T898-1988-M8x45 IEA: M8x45 Stud M8X 45 3
38 [N85T-08006 IR B Water pump shaft 1
39 |GB/T276-1994-6007 A& 6007 6007 2
40 |N85T-08002 ik fgE Bearing spacing sleeve 1
41 |GB/T893.2-1986-35 1518 35 Circlip 35 1
42 (GB12732-2008- AV15x940 | X5 7 AV15x940 Fan belt AV15X900 1
43 |GB12732-2008-AV15x650 | XU &4 AV15X650 Fan belt AV15 X 650 1
44 |4L68-080013(A) A Bolt 1




|

7 / b
/44

B9 HERRM

Fig.9 Oil Sump Assembly




9. WK A% 0il Sump Assembly (Fig.9)

Ser.No. Part No. Y& Name & Specifications Quantity Remarks
1 |N485T-03110 TE AT Dowel pin 2
2 |ZN485T-11001 MRSy Oil sump gasket 1
3 |ZN485T-11004 MR Oil sump 1
4 |GB/T93-1987-8 #1188 Washer 8 46
5 |GB/T5782-2000-M8x55 |2 M8x55 Bolt M8 X 55 1
6 |GB/T3452.1-2005-11.2 x|Of%+} [ 11.2x2.65 O-ring 11.2x2.65 2
7  |195-01026 MPS Plug 2
8 |ZN485T-11007 GIRT:IN il dipstick 1
9 |CZ475Q-032200 BL RS SR AT Oil dipstick pipe body 1
10 [QJI/MDO05.01-12 Ao 12 fit together Washer 12 1
11 |GBI/T5783-2000-M8x30 [iZf4: M8x30 Bolt M8x30 25
12 |GB/T93-1987-10 HJE 10 10 3
13 |GB/T95-2002-10-100HV |#4[& 10-100HV Washer 10-100HV 3
14 |GBI/T5783-2000-M10x30 [iZ44: M10x30 Bolt M10x30 3
15 |ZN485T-11005B il ey Auxiliary oil sump gasket 1
16 |ZN485T-11006A YR 7 Auxiliary oil sump 1
17 |GBI/T5783-2000- M8x45 [iZ#4: M8x45 Bolt M8x45 8
18 |GB/T5783-2000-M8x25 |[iZ#4: M8x25 Bolt M8x25 11




F10 HHRER
Fig.10 Lubricating Oil Pump Assembly




10. HLiHZE B B Lubricating 0il Pump Assembly (Fig. 10)

Ser.No. Part No. Y& Name & Specifications Quantity Remarks
1 GB/T6173-2000-M10x1 [#Z£EM10X 1 Nut M10X1 1
2 GB/T859-1987-10 FPE 10 Washer 10 1
3 GB/T848-1985-10 g 10 Washer 10 1
4 N485Q-13007(C)-1 PR A5 Oil pump gear 1
5 N85-13006 PR s %] 2 Pressure-limiting plug 1
6 GB/T5782-2000-M6x50 [#Z:M6 X 50 Bolt M6 X 50 3
7 GB/T5782-2000-M6x55 [#Z M6 X 55 Bolt M6 X55 1
8 GB/T859-1987-4 P 4 Washer 4 4
9 N85-13005 Pl s B 55 Pressure-limiting spring 1
10 |GB/T859-1987-6 I8 6 Washer 6 4
11 |GB/T308-2002 K Steel ball 1
12 [N485-13001(A) GIRGIEZES Oil pump body 1
13 |N485-13004(A) G T Outer rotor 1
14 [N85-13103(A) [5A] F Cylindrical pin 1
15 [N485-13102(A) W & Inner rotor 1
16 |N485-13008(A) AL Adjusting shim 1
17 [N85-13002(A) HLMIAR Oil pump cover 1
18 |N85-13003 o Gasket 1
19 |GB/T1099-1979-3x5x13 |4#3X 5% 13 Key3xX5x13 1
20 [N485-13101(A) HLahZ= 5 Oil pump shaft 1




L
—

o
~N

19

18

\’ .

Y

g \ tc‘vvvvv v@'@\@u%@v

ESS—_"

Vv‘\\ ‘ Vo

o)) SN D=
N

17

~—
~N

W13 RNRRRR
Fig.13 Fuel System




11. M RSt 5 Fuel System (Fig.11)

Ser.No. Part No. TN Name & Specifications Quantity Remarks
1 41.40-18001 RS Injection pump 1
2 41.68-151000D-1 w28 Py ek 4: |Injector fuel return pipe part 1
3  |GB/T1099.1-2003- 3x16 FE 3X16 Woodruff 3x16 1
4 N85-18002 (A) Wiy A v 2 B Fuel pump flange gasket 1
5 |4L68-18003 AR EREANER Inject pump end cover 1
6 N85-18004 Mo A e Injection pump end gasket 1
7 41.68-150003 [A]yp Fuel return main pipe 1
8 N85-15500 (M) iR b LB |Fuel feed pump inlet pipe part 1
9 N485-15300 VETE 7% v A AR Fuel filter outlet pipe 1
10 |N485-15400B BV 2 o A A Fuel feed pump outlet pipe 1
11  |N485-28000B PRI TETE 78 MUk Fuel filter 1
12 |GB/T848-1985-8 P58 Washer 8 2
13 |GB/T859-1987-8 [ 8 Washer 8 2
14 |GB/T5782-2000-M8x25 2K M8 X 25 Bolt M8x25 2
15 |4L68-150001-3 EAMHE S EINES Injector fuel return cover 1
16 [4L68-150002 [F] e 7 Fuel return pipe 3
17 |4B26-141000 B L v s A R A 1st cylinder high pressure fuel pipe 1
18 |4B26-142000 BB T i R A A 2nd cylinder high pressure fuel pipe 1
19 |4B26-143000 B T e R A SRR 3rd cylinder high pressure fuel pipe 1
20 |4B26-144000 S5 VUL e Hs il i 4th cylinder high pressure fuel pipe 1
21 |4L40-25000Z TV 2 SRk Injector 4




B2 AakESLR
Fig.12 Oil Suction Strainer Assembly




12. HLykEEuE RS Sl 0i1 Suction Strainer Assembly (Fig. 12)

Ser.No. Part No. AR N Name & Specifications Quantity Remarks
1 |4L88-160002 LB ARy Suction strainer Gasket 1
2 |4L88-160000A PLIM AR B2 Sk Oil suction strainer 1
3 |GB/T859-87-8 P 8 Washer 8 3
4 GB/T5782-2000-M8x40 B2 M8x40 Bolt M8x40 2
5 GB/T5782-2000-M8x25 12k M8x25 Bolt M8x25 1




1D kiR
.15 Tension Pilley Assembly




13. 5k E##H Tension pulley assembly (Fig. 13)

Ser.No. Part No. AR N Name & Specifications Quantity Remarks
1 N390T-21002 g B S an Tension pulley bracket 1
2 N390T-21004 IR B dh Tension pulley shaft 1
3 N390T-21003 £ Bush ring 2
4 N390T-21001 ik B Tension pulley 1
5 GB/T276-1994-6302E-2RS |#li#& 6302E-2RS Bearing 6302E-2RS 1
6 GB/T893.1-1986-42 ksl 42 Thrust ring 42 1
7 GB/T93-1987-12 g 12 Washer 12 1
8 GB/T6170-2000-M12 HEEE M12 Nut M12 1
9 GB/T97.1-1985-8 |5 8 Washer 8 2
10 |GB/T93-1987-8 P 8 Washer 8 2
11 |GB/T5783-2000-M8x20 12 M8x20 Bolt M8x20 2




14 AUEs ZE %A ieEdl AR

Fig.14  Qil Filter/Air Filter/Generator/Starting Motor/Silencer




14. HLJE. KHEHL. EBIHEMNL 0il Filter/Air Filter/Generator/Starting Motor/Silencer

(Fig. 14)
Ser.No. Part No. o NG Name & Specifications Quantity Remarks
1 N485Q-26000(B) HLIH e 7% S Lubricating oil filter 1
2 N485Q-30000(H) LENILEEN 1Ny Starting motor 1
3 |N390T-29200B R HHLB P SR e Generator cover weldment 1
4 N85Q-29000 70 HL A FE LR K, Charging generator 1




	01 404-6.20.pdf
	1 404-6.20.001-1油门操纵机构总成.pdf
	02 300.21C.pdf
	2 300.21C.001-1离合器总成.pdf
	03.404G2-6E.30.pdf
	3.404G2-6E.30.001机架总成.pdf
	04 304.32.001(7.pdf
	4 304.32.001-1(7.5-16)前驱动轮总成.pdf
	05 400-6.34.001后轮总成（12.pdf
	5 400-6.4.001后轮总成（12.4-24）.pdf
	06 300-6.35B.pdf
	6 300-6.35B.001牵引装置总成.pdf
	07.1 300.37.pdf
	07.2 300.37.pdf
	7.2 300.37.001-1变速箱总成(B).pdf
	08.1 300.38.pdf
	08.2 300.38.pdf
	08.3 300.38.pdf
	8.3 300.38.017-2差速锁总成.pdf
	09 300.39.pdf
	9 300.39.001(2)-1最终传动总成.pdf
	10.404-6E.40.pdf
	10.404-6E.40.001液压转向系统总成.pdf
	11 404-6E.41.pdf
	11 404-6E.41.001动力输出总成.pdf
	12.1 400-6.43.pdf
	12.1 400-6.43.001制动器总成.pdf
	12.2 400-6.43.pdf
	12.2 400-6.43.013-014蹄式制动器总成.pdf
	13 400-6.44.pdf
	13 400-6.44.001座椅总成.pdf
	14.1 400-6.46.pdf
	14.1 400-6.46.001折叠式安全架总成.pdf
	14.2.304G2-6E.46.pdf
	14.2.304G2-6E.46.002前安全架总成.pdf
	15 404-6E.47.pdf
	15.404-6E.47.001机罩仪表罩总成.pdf
	16.404-6E.51.pdf
	18.450.49.pdf
	18.450.49.001工具箱总成.pdf
	19 304-6.50.pdf
	19 304-6.50.001燃油箱总成.pdf
	20 300.56.pdf
	20 300.56.001悬挂装置总成.pdf
	21.1.200.55.pdf
	21.2 400-6.55.pdf
	22 400-6.58.pdf
	22 400-6.58.001滤油器油泵油管总成.pdf
	23.1 304.31.pdf
	23.1 304.31.001-4前驱动桥总成（中）.pdf
	23.2 301.31.pdf
	23.2 304.31.001-4前驱动桥总成（左）.pdf
	23.3 304.31.pdf
	23.3 304.31.001-4前驱动桥总成（右）.pdf
	23.4 304.31.pdf
	23.4 304.31.022-1主动锥齿轮总成.pdf
	23.5 304.31.pdf
	23.5 304.31.014A差速器总成.pdf
	24 404B.36.pdf
	24 404B.36.001传动轴总成.pdf
	25 354-7.42.pdf
	25 354-7.42.001分动箱总成.pdf
	26.404G2-6E.10.pdf
	26.404G2-6E.10.001空滤器总成.pdf
	27.404G2-6E.13.pdf
	27.404G2-6E.13.001散热器总成.pdf
	28.404G2-6E.22.pdf
	28.404G2-6E.22.001排气管总成.pdf
	29.404-6E.61.pdf
	29.404-6E.61.001多路阀液压输出系统总成.pdf
	30 400-6.73.pdf
	30 400-6.73.001前配重总成.pdf
	31.300.53A.pdf
	31.300.53A.001摆杆式牵引装置总成.pdf
	T2-4L40-020000 Model (1).pdf
	T3-4L40-030000 Model (1).pdf
	T4-4L40-04000 Model (1).pdf
	T5-4L40-050000 Model (1).pdf
	T06-4L40-060000 Model (1).pdf
	T07-4L40-070000 Model (1).pdf
	T08-4L40-080000 Model (1).pdf
	T09-4L40-090000 Model (1).pdf
	T10-4L40-13000(B)-1 Model (1).pdf
	T11-4L40-180000 Model (1).pdf
	T12-4L40-160000A Model (1).pdf
	T13-4L40-21000 Model (1).pdf
	T14-4L40-140000 Model (1).pdf



